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SECTION 1: Customer information

Company Name
Address
Telephone Number
Facsimile Number
Contact Person

Japan Radio Co., Ltd.

1-1, Shimorenjaku 5-chome, Mitaka-shi, Tokyo, 181-8510 Japan

+81 422 45 9311
+81 422 45 9956
Shinsuke Miyazaki

SECTION 2: Equipment under test (E.U.T.)

2.1  Identification of E.U.T.

Type of Equipment

Wireless LAN Module

Model Number CMN-851A

Serial Number Refer to 4.2 in this report.
Rating . DC3.3v

Country of Mass-production  :  Japan

Condition of EUT

Production prototype

(Not for Sale: This sample is equivalent to mass-produced items.)
Receipt Date of Sample . April 23, 2013
Modification of EUT : No modification by the test lab.

2.2 Product description

Model: CMN-851A (referred to as the EUT in this report) is a Wireless LAN Module.

Clock frequency(ies) in the system 40MHz

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone
Facsimile

+81 463 50 6400
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Radio specification:
Equipment type . Transceiver
Frequency of operation *1) . 24GHz:  2412-2462MHz (IEEE 802.11b, 11g, 11n-HT20)
2422-2452MHz (IEEE 802.11n-HT40)
W52: 5180-5240MHz (IEEE 802.11a, 11n-HT20)
5190-5230MHz (IEEE 802.11n-HT40)
W53: 5260-5320MHz (IEEE 802.11a, 11n-HT20)
5270-5310MHz (IEEE 802.11n-HT40)
W56: 5500-5700MHz (IEEE 802.11a, 11n-HT20)
5510-5670MHz (IEEE 802.11n-HT40)
W58: 5745-5825MHz (IEEE 802.11a, 11n-HT20)
5755-5795MHz (IEEE 802.11n-HT40)
Bandwidth : 20MHz (IEEE 802.11a/b/g/n), 40MHz (IEEE 802.11n)
Channel spacing : 5MHz (2.4GHz),
20MHz (11a, 11n (HT20, 5GHz)), 40MHz (11n (HT40, 5GHz))
Type of modulation . DSSS, OFDM
Antenna type . Dual (2.4GHz band: Planar patch, 5GHz band: Inverted F)
Antenna gain with cable loss :  2.4GHz band: 0.58dBi

3.73dBi (Antenna gain) — 3.15dB (cable loss(18ft))
5GHz band: -0.98dBi
4.06dBi (Antenna gain) — 5.04dB (cable loss(18ft))

Antenna connector type : Module side: U.FL
Antenna side: RP-SMA
ITU code D1D, G1D

*1) Refer to the test report 100095168 B for FCC 15.407.
* The EUT does not perform simultaneous transmission of 2.4GHz and 5GHz Wireless LAN.

Operation temperature range : 0to +50 deg.C
FCC 15.31 (e)
The host device provides stable voltage (DC3.3V) constantly to the EUT regardless of input voltage. Therefore, this

EUT complies with the requirement.

FCC 15.203
The EUT has a unique coupling/antenna connector. Therefore the equipment complies with the requirement.
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SECTION 3: Test specification, procedures & results

3.1

Test specification

Test specification

effective January 28, 2013

© Test specification: FCC Part 15 Subpart C: 2012, final revised on December 27, 2012 and

Title * FCC 47CFR Part15 Radio Frequency Device Subpart C Intentional Radiators
Section 15.207 Conducted limits
Section 15.209 Radiated emission limits, general requirements
Section 15.247 Operation within the bands 902-928MHz, 2400-2483.5MHz,
and 5725-5850MHz
3.2 Procedures & Results
Item Test Procedure *1) | Specification | Remarks | Deviation Worst Margin Results
7.9dB
Freq.: 0.18069MHz
Conducted |\ 51 £63.10:2009 |FCC 15.207 : N/A  |Detection: Average Complied
emission Phase: L1
Mode: Tx 2412MHz,
IEEE 802.11n (HT20)
6dB . FCC 15.247 .
bandwidth ANSI C63.10:2009 (a)(2) Conducted N/A Complied
Maximum * See data
peak ANSI C63.10:2009 558)15'247 Conducted N/A Complied
output power
0.2dB
Out of band -
emission FCC 15.109, |Conducted E(rﬁgﬁzzaﬁ%?a%'\r/il;ital
& ANSI C63.10:2009 |[15.247 (d) & / N/A L Complied
Restricted 15.200 Radiated Detection: Average
band edaes ' Mode: Tx 2452MHz,
9 IEEE 802.11n (HT40)
Power density |[ANSI C63.10:2009 (FESC 15.247 Conducted N/A  |* See data Complied
Note: UL Japan’s EMI Work Procedures No.13-EM-W0420 and 13-EM-W0422.
*1) These tests were also referred to KDB 558074 v03r01 (FCC), "Guidance for Performing Compliance
Measurements on Digital Transmission Systems (DTS) Operating Under §15.247".

3.3 Addition to standard
Item Test Procedure Specification | Remarks Worst Margin Results
Occupied .
Bandwidth QS'\ISS IC;CéﬁSAlé) '12009’ - Conducted |- -
(99%) -
Note: UL Japan’s Work Procedures No. 13-EM-W0420 and 13-EM-W0422

* Other than above, no addition, exclusion nor deviation has been made from the standard.
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3.4 Uncertainty

The following uncertainties have been calculated to provide a confidence level of 95% using a coverage factor k=2.
No.1 SAC™/SR™ No.2 SAC/SR No.3 SAC/SR
Item Frequency range ) ) )
Conducted emission 150kHz-30MHz 3.6 dB 3.6 dB 3.5dB
(AC Mains) LISN
Radiated emission 9kHz-30MHz 3.7dB 3.7dB 3.6dB
(Measurement distance: 3m) | 30MHz-300MHz 4.9 dB 5.1dB 4.9 dB
300MHz-1GHz 5.0dB 5.2dB 4.9 dB
1GHz-15GHz 4.8 dB 4.8 dB 4.9 dB
Radiated emission 15GHz-18GHz 5.6 dB 5.6 dB 5.6 dB
(Measurement distance: 1m) 18GHz-40GHz 4.6 dB 4.3 dB 4.4 dB

*1: SAC=Semi-Anechoic Chamber
*2: SR= Shielded Room is applied besides radiated emission

Conducted emission test
The data listed in this test report has enough margin, more than the site margin.

Radiated emission test
The data listed in this report meets the limits unless the uncertainty is taken into consideration.

Antenna port conducted test

Power measurement uncertainty above 1GHz for this test was: (x) 1.5dB

Spurious emission (Conducted) measurement (below 1GHz) uncertainty for this test was: () 1.7dB
Spurious emission (Conducted) measurement (1G-3GHz) uncertainty for this test was: (+) 2.3dB
Spurious emission (Conducted) measurement (3G-18GHz) uncertainty for this test was: (+) 3.0dB
Spurious emission (Conducted) measurement (18G-26.5GHz) uncertainty for this test was: (+) 2.9dB
Bandwidth measurement uncertainty for this test was: () 5.4%
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3.5  Test location
UL Japan, Inc. Shonan EMC Lab.
1-22-3, Megumigaoka, Hiratsuka-shi, Kanagawa-ken 259-1220 JAPAN
Telephone number +81 463 50 6400
Facsimile number +81 463 50 6401
JAB Accreditation No. RTL02610
Size of reference .
FCC. . IC . . Width x Depth x | ground plane (m) Maximum
Registration | Registration . - measurement
No. No. Height (m) / horlzoptal distance
conducting plane
XI No.1 semi-anechoic chamber | 697847 2973D-1 20.6x11.3x7.65 | 20.6 x11.3 10m
XI No.2 semi-anechoic chamber | 697847 2973D-2 20.6x11.3x7.65 | 20.6 x11.3 10m
[0 No.3 semi-anechoic chamber | 697847 2973D-3 12.7x7.7x535 | 12.7x7.7 5m
[0 No.4 semi-anechoic chamber | - - 8.1 x5.1x3.55 8.1x5.1 -
[0 No.1 shielded room - - 6.8x4.1x2.7 6.8x4.1 -
XI No.2 shielded room - - 6.8x4.1x2.7 6.8x4.1 -
[0 No.3 shielded room - - 6.3x4.7x2.7 6.3x4.7 -
[0 No.4 shielded room - - 44x4.7x2.7 4.4x4.7 -
X' No.5 shielded room - - 7.8%x6.4x2.7 7.8%x6.4 -
[0 No.6 shielded room - - 7.8%x6.4x2.7 7.8%x6.4 -
[0 No.7 shielded room - - 2.76 X 3.76 x 2.4 2.76 x 3.76 -

3.6 Testsetup, Test data & Test instruments

Refer to APPENDIX 1 to 3.

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone +81 463 50 6400
Facsimile +81 463 50 6401




Test report No. :

10009516S-A

Page : 90f176
Issued date 1 June 11, 2013
FCCID : CKECMNS51A
SECTION 4: Operation of E.U.T. during testing
4.1  Operating mode
Test item Mode Tested frequency Worst data
mode *1)
Conducted emission | Transmitting IEEE 802.11n (HT20) | 2412MHz PN9, MCS8
Radiated emission (MIMO)
(below 1GHz) *2)
Radiated emission | Transmitting IEEE 802.11b 2412MHz, 2437MHz, 2462MHz | PN9, 1Mbps
(above 1GHz) Transmitting IEEE 802.11g 2412MHz, 2437MHz, 2462MHz | PN9, 6Mbps
Transmitting IEEE 802.11n (HT20) | 2412MHz, 2437MHz, 2462MHz | PN9, MCS8
(MIMOQ) *3)
Transmitting IEEE 802.11n (HT40) | 2422MHz, 2437MHz, 2452MHz | PN9, MCS8
(MIMOQ) *3)
Transmitting IEEE 802.11a 5745MHz, 5785MHz, 5825MHz | PN9, 9Mbps
Transmitting IEEE 802.11n (HT20) | 5745MHz, 5785MHz, 5825MHz | PN9, MCS10
(MIMOQ) *3)
Transmitting IEEE 802.11n (HT40) | 5755MHz, 5795MHz PN9, MCS8
(MIMOQ) *3)
Other items Transmitting IEEE 802.11b 2412MHz, 2437TMHz, 2462MHz | PN9, 1Mbps
Transmitting IEEE 802.11g 2412MHz, 2437MHz, 2462MHz | PN9, 6Mbps
Transmitting IEEE 802.11n (HT20) | 2412MHz, 2437MHz, 2462MHz | PN9, MCSO0
(SISO)
Transmitting IEEE 802.11n (HT20) | 2412MHz, 2437MHz, 2462MHz | PN9, MCS8
(MIMOQ) *3)
Transmitting IEEE 802.11n (HT40) | 2422MHz, 2437MHz, 2452MHz | PN9, MCS0
(SISO)
Transmitting IEEE 802.11n (HT40) | 2422MHz, 2437MHz, 2452MHz | PN9, MCS8
(MIMOQ) *3)
Transmitting IEEE 802.11a 5745MHz, 5785MHz, 5825MHz | PN9, 9Mbps
Transmitting IEEE 802.11n (HT20) | 5745MHz, 5785MHz, 5825MHz | PN9, MCS0
(SISO)
Transmitting IEEE 802.11n (HT20) | 5745MHz, 5785MHz, 5825MHz | PN9, MCS10
(MIMO) *3)
Transmitting IEEE 802.11n (HT40) | 5755MHz, 5795MHz PN9, MCSO
(SISO)
Transmitting IEEE 802.11n (HT40) | 5755MHz, 5795MHz PN9, MCS8
(MIMO) *3)

*1) The worst condition was determined based on the test result of Maximum Peak Output Power.
*2) Test operating mode was determined as follows according to “Section 1 of 6 802.11 a/b/g/n testing- Managing
Complex Regulatory Approvals - ”of TCB Council Workshop October 2009.
*3) As this transmitter has MIMO mode for only MCS8 to MCS15, we need not to consider array gains.

UL Japan, Inc.
Shonan EMC Lab.
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EUT has the power settings by the software as follows;
Test software: ART v0.9 b34
Power settings: Fixed
Antenna port used:
Single output Multi output
(11a, 11b, 11g, 11n (SISO)) | (11n (MIMOQ))
Maximum peak output power - Antenna 1 Antenna 1 + Antenna 2
- Antenna 2
Radiated emission - Antenna 1 *4) Antenna 1 + Antenna 2
Other tests - Antenna 1 or Antenna 2 *4) | Antenna 1 or Antenna 2 *4)

*4) The worse antenna port was determined based on the test result of Maximum Peak Output Power.
Justification: The system was configured in typical fashion (as customer would normally use it) for testing.

4.2  Configuration and peripherals

E
S & c b4 ° (E ACI20V/60Hz

* Test data was taken under worse case conditions.
Description of EUT and support equipment

No. | Item Model number Serial number | Manufacturer Remarks

A | Wireless LAN Module CMN-851A 983109021212 | Japan Radio Co., Ltd. | EUT

B AP-Double WiFi Antenna | APP-WW - Antenna Plus LLC EUT

C Jig PE-MINI-FLEX8-FH | - - -

D Jig - - - -

E PC HP Compaq dc7800p | JPA831010C HP -
List of cables used

No. | Cable Name Length (m) Shield Remarks

Cable Connector

1 Coaxial 5.5 Shielded Shielded -

2 Coaxial 5.5 Shielded Shielded -

3 Flat 0.2 Unshielded Unshielded -

4 HDMI 1.4 Shielded Shielded -

5 AC 1.9 Unshielded Unshielded -

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone +81 463 50 6400

Facsimile +81 463 50 6401



Test report No. : 10009516S-A

Page : 11 0f 176
Issued date : June 11, 2013
FCCID : CKECMNS851A

SECTION 5: Conducted emission

5.1  Operating environment

Test place See test data (APPENDIX 1)
Temperature : See test data (APPENDIX 1)
Humidity See test data (APPENDIX 1)

5.2  Test configuration

EUT was placed on a platform of nominal size, 1m by 1.5m, raised 0.8m above the conducting ground plane.

The table is made of Styrofoam and covered with polyvinyl chloride. That has very low permittivity.

The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT, including peripherals was
aligned and was flushed with rear of tabletop. All other surfaces of tabletop were at least 80cm from any other
grounded conducting surface. EUT was located 80cm from LISN.

Each EUT current-carrying power lead, except the ground (safety) lead, was individually connected through a LISN to
the input power source. All unused 50ohm connectors of the LISN were resistively terminated in 50ohm when not
connected to the measuring equipment.

Photographs of the set up are shown in APPENDIX 3.

5.3  Test conditions

Frequency range : 0.15 - 30MHz
EUT position : Table top

5.4  Test procedure

The AC Mains Terminal Continuous disturbance Voltage had been measured with the EUT within a Shielded room.
The EUT was connected to a Line Impedance Stabilization Network (LISN).

An overview sweep with peak detection has been performed.

The measurements had been performed with a quasi-peak detector and if required, a CISPR average detector.

The conducted emission measurements were made with the following detection of the test receiver.

Detection Type Quasi-Peak/ CISPR Average
IF Bandwidth : 9kHz

55 Results

Summary of the test results : Pass

Refer to APPENDIX 1

UL Japan, Inc.
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SECTION 6: Radiated emission

6.1 Operating environment

Testplace See test data (APPENDIX 1)
Temperature : See test data (APPENDIX 1)
Humidity See test data (APPENDIX 1)

6.2  Test configuration

EUT was placed on a urethane platform of nominal size, 0.5m by 0.5m, raised 0.8m above the conducting ground plane.
The rear of EUT was aligned and flushed with rear of tabletop.
Photographs of the set up are shown in APPENDIX 3.

6.3  Test conditions

Frequency range : 30MHz to 40GHz
EUT position : Table top

6.4  Test procedure

The Radiated Electric Field Strength intensity has been measured on a semi-anechoic chamber with a ground plane and
at a distance of 3m (below 15GHz) / 1m (above 15GHz) (Refer to Figure 1). Measurements were performed with
quasi-peak, peak and average detector. The measuring antenna height was varied between 1 and 4m and EUT was
rotated a full revolution in order to obtain the maximum value of the electric field intensity. The measurements were
performed for both vertical and horizontal antenna polarization.

The radiated emission measurements were made with the following detection.

Frequency 30-1000MHz 1-40GHz 20dBc
Detection type | Quasi-Peak Peak Average *1) Peak
IF Bandwidth 120kHz RBW: 1MHz RBW: 1MHz RBW: 100kHz

VBW: 3MHz VBW: 3MHz VBW: 300kHz
Detector: RMS
*1) Average Power Measurement was measured based on 12.2.5.1 and 12.2.5.2 of "Guidance for Performing
Compliance Measurements on Digital Transmission Systems (DTS) Operating Under §15.247”.

The carrier levels and noise levels were confirmed at each position of X, Y and Z axes to see the position of maximum
noise, and the test was made at the position that has the maximum noise.

Worst case:
2.4GHz band
Subject Antenna polarization Carrier Spurious (Below Spurious (Above 1GHz)
1GHz)
Module Horizontal X X X
Antenna Y X Y
Module Vertical X X X
Antenna X X X
5GHz band
Subject Antenna polarization Carrier Spurious (Below Spurious (Above 1GHz)
1GHz)
Module Horizontal X X X
Antenna Z X Z
Module Vertical X X X
Antenna X X X

UL Japan, Inc.
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Figure 1. Antenna angle
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6.5 Band edge

Band edge level at 2390MHz, 2483.5MHz, 5725MHz and 5850MHz is below the limits of FCC 15.209 and band edge
level at 2400MHz is below the 20dBc. Refer to the data.

6.6  Results

Summary of the test results: Pass
* No noise was detected above the 3rd order harmonics.

Refer to APPENDIX 1
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SECTION 7: Out of band emissions (Antenna port conducted)

Test procedure

The Out of Band Emissions was measured with a spectrum analyzer connected to the antenna port.

In any 100kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator is operating,
the radio frequency power that is produced by the intentional radiator confirmed 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based on a radiated measurement.

In the frequency range below 30MHz, RBW was narrowed to separate the noise contents.

Then, wide-band noise near the limit was checked separately, however the noise was not detected as shown in the chart.
(9kHz-150kHz:RBW=200Hz, 150kHz-30MHz:RBW=10kHz)

Summary of the test results: Pass
Refer to APPENDIX 1

SECTION 8: 6dB bandwidth & Occupied bandwidth (99%0)

Test procedure

The bandwidth was measured with a spectrum analyzer connected to the antenna port.

The test was measured based on Method 8.1 Option 1 and 8.2 Option 2 of “Guidance for Performing Compliance
Measurements on Digital Transmission Systems (DTS) Operating Under 8§15.247”.

Summary of the test results: Pass
Refer to APPENDIX 1

SECTION 9: Maximum peak output power

Test procedure

The Maximum Peak Output Power was measured with a power meter connected to the antenna port.

The test was measured based on Method 9.1.3 PKPM1 of “Guidance for Performing Compliance Measurements on
Digital Transmission Systems (DTS) Operating Under 815.247”.

Summary of the test results: Pass
Refer to APPENDIX 1

SECTION 10: Peak power density

Test procedure

The peak power density was measured with a spectrum analyzer connected to the antenna port.
Instrument used Spectrum Analyzer
RBW / VBW : 3kHz / 9.1kHz

The test was measured based on Method 10.2 PKPSD of “Guidance for Performing Compliance Measurements on
Digital Transmission Systems (DTS) Operating Under 815.247".

Summary of the test results: Pass
Refer to APPENDIX 1

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone +81 463 50 6400

Facsimile : +81 463 50 6401



Test report No. :
: 150f 176

: June 11, 2013

: CKECMNB851A

Page
Issued date
FCCID

10009516S-A

Contents of APPENDIXES

APPENDIX 1: Data of Radio tests

Conducted emission

6dB bandwidth

Maximum peak output power

Radiated emission

Spurious emission (Antenna port conducted)
Peak power density

Occupied bandwidth

APPENDIX 2: Test instruments

Test instruments

APPENDIX 3: Photographs of test setup

Conducted emission
Radiated emission
Pre-check of the worst position

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone +81 463 50 6400

Facsimile +81 463 50 6401



APPENDI X 1: Data of Radio tests Test Report No  10009516S-A
UL Japan,Inc. Shonan EMC Lab. No.2 Shielded Room
Date : 2013/05/15
Company : Japan Radio Co., Ltd Mode : Tx 11n20-HT 2412MHz
R(ning (I)fNEUT : \gl\lﬁlll\‘lN gII501DAULE I())rder No. : A 80102905\11 9360H
odel No. : - ower : z
Serial No. D= Temp./Humi. : 23deg.C. / 45%RH
Remarks
Limit1 : FCC 15C (15.207) QP
Limit2 : FCC 15C(15.207) AV Engineer : Makoto Hosaka
100 ~— Limit1 (QP)
90 ——  Limit2 (AV)
80
~ON(PK)
%- 707 P X N (QP/AV)
$ 60 L1 (PK)
w — | L1 (QP/AV)
%’ 50 ,‘ T 4 4+
E 40 ““ “\ A V:ﬂlﬁ“ J“!@»/
E ‘\“ “\ l” JW’ Mm 0 AMW\W M\‘JN \}1
e 30+ T lwumwﬁ ‘”‘p\”%ﬁ‘ ‘ \W 1 W*ﬂ MM"
WA u MW ! oM |
20 ‘ ‘
10
0
.3 S 7 1 2 3 5 7 10 20
15 Frequency [MHz] 30
F Reading CF Results Limit Margin
No red. QP> | <av> | "8 |T<ap> [ <AV> | <aP> | <AV> | <QP> | <AV> | Phase | Comment
[MHz] [dBuV] | [dBuV] | [dB] | [dBuV]| [dBuV] | [dBuV]| [dBuVl| [dB] | [dBI
1| o18069| 387 337| 126 513| 463 644| 544| 131 81| N
2| o0.24154| 278| 229| 126| 404| 355 620| 520 216| 165| N
3| 1.19624| 239| 165| 127| 366| 202| 560| 460| 194 168| N
4| 463697| 106 20 128| 234| 148| 560| 460| 326 312| N
5| e6.11169| 239| 221| 130| 369| 351| 600| 500| 231 149| N
6| 1378827| 253| 231| 134| 387| 365 600| 500 213| 135] N
7| 1446138| 255| 240| 134| 389| 374| e600| 500 211| 126] N
8| o0.18069| 394| 339| 126 644| 544 124 79| L1
o o024154| 278| 238| 126 620| 520 218| 158] L1
10| 1.19624| 238| 162| 127 560| 460 197 171] L1
11| 463697 120 27| 128 560| 460 312 305 L1
12| 6.11169| 259 201| 130 600| 500 211| 169] L1
13| 1379775| 264| 245| 134 600| 500 202 121] L1
14| 1446138| 258| 243| 134 600| 500 208 123| L1
Calculation:Result [dBuV] =Reading [dBuV] +C.Fac (LISN+Cable+ATT) [dB] 16 of 176

LISN: SLS-03
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Test Report No  10009516S-A

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date May 2, 2013
Temperature / Humidity 24deg.C , 40%RH
Engineer Makoto Hosaka
Mode Tx, IEEE802.11b , PN9, worst antenna port 1, worst data mode 1Mbps
Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
2412.0000 12.580 >0.500
””” 2437.0000 | 12597 |  >0500
| 2462.0000 | 12100 |  >0500 @ |
Tx, 2412MHz Tx, 2437TMHz
7 Agilent RL 7 Agilent RL
Ref 97 dBpY #Atten 10 dB Ref 97 dBpY #Atten 10 dB
#Peak #Peak
IiU@g o Mtk E Iiugg e e e
B/ Tl MY o Pl L
2 "”’*\wi Vi T T y 4,
LgAv LgPv
ML 2 ML 2
Center 2.412 88 GHz Span 58 MHz Center 2.437 88 GHz Span 58 MHz
Res BH 100 kHz WWEBH 300 kHz Sweep 4.8 ms (1261 prs) Res BH 100 kHz WWEBH 300 kHz Sweep 4.8 ms (1261 prs)
Occupied Bandwidth Occ BH % PHr  99.00 1 Occupied Bandidth Occ BN Z PHr  99.00 %
15.7103 MHz x B -6.00 dB 15.7628 MHz x B -6.00 dB
Transmit Freq Error  12.693 kHz Transmit Freq Error  19.682 kHz
x dB Bandwidth 12.580 MHz x dB Bandwidth 12.557 Mz B
Tx, 2462MHz
7 Agilent RL
Ref 97 dBpY #Atten 10 dB
#Peak
IiU@g e freort ot .
4B/ i TR
AT Vi
LgAv
ML 2
Center 2.462 88 GHz Span 58 MHz
Res BH 100 kHz WWEBH 300 kHz Sweep 4.8 ms (1261 prs)
Occupied Bandwidth Occ BH % PWr  99.09 7
15.7259 MHz x B -6.00 dB
Transmit Freq Error  18.725 kHz
x dB Bandwidth 12188 MHz B

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401 17 of 176



Test Report No  10009516S-A

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room

Date May 2, 2013

Temperature / Humidity 24deg.C , 40%RH

Engineer Makoto Hosaka

Mode Tx, IEEE802.11g, PN9, worst antenna port 1, worst data mode 6Mbps

Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
2412.0000 16.396 >0.500
””” 2437.0000 | 16419 |  >0500
| 2462.0000 | 16416 |  >0500 |
TX, 2412MHz TX, 2437TMHz
7 Agilent RL 7 Agilent RL
Ref 187 dBpY #Atten 10 dB Ref 187 dBpY #Atten 10 dB
#Peak #Peak
Log Log
16 \ 18 1 P i
dB/ i A dB/ ad haa
— P N o — l Y
Py,
et Ty |t JRUTT

LgAv i LgAv i
M1 s2 M1 s2
Center 2.412 88 GHz Span 58 MHz Center 2.437 88 GHz Span 58 MHz
#Res BN 106 kHz #VBH 300 kHz Sweep 4.8 ms (1261 pts) #Res BN 106 kHz #VBH 300 kHz Sweep 4.8 ms (1261 pts)
Occupied Bandwidth Occ BH % PHr  99.00 1 Occupied Bandidth Occ BN Z PHr  99.00 %

16.5652 MHz x dB -6.00 B 16.5782 MHz x dB -6.00 B
Transmit Freq Error  2.818 kHz Transmit Freq Error  2.068 kHz
® dB Bandwidth 16.396 MHz ® dB Bandwidth 16.419 MHz

TX, 2462MHz

7 Agilent RL
Ref 107 dBpY #Atten 10 dB
#Peak
Log
1@ 4
4B/ 3?' \;:
_ M’“w

W eyt " “WM
LgAv
ML §2
Center 2.462 88 GHz Span 58 MHz
#Res BH 186 kHz #YEH 306 kHz Sweep 4.8 ms (1261 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7

16.5736 MHz x dB 680 db

Transmit Freq Error  11.359 kHz
% dB Bandwidth 16.416 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401 18 of 176



Test Report No  10009516S-A

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date May 2, 2013
Temperature / Humidity 24deg.C , 40%RH
Engineer Makoto Hosaka
Mode Tx, IEEE802.11n(HT20), PN9, worst antenna port 1, worst data mode 0(MCS)
Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
2412.0000 17.678 >0.500
””” 2437.0000 | 17641 |  >0500
| 2462.0000 | 17679 |  >0500 |
Tx, 2412MHz Tx, 2437TMHz
7 Agilent RL 7 Agilent RL
Ref 97 dBpY #Atten 10 dB Ref 97 dBpY #Atten 10 dB
#Peak #Peak
5%9 1o e 1L oL Ii”gg P A N e e
&/ / , 4B/ ] |
P BE| e,
%w
[ it [ K
LgAv LgPv
ML 2 ML 2
Center 2.412 88 GHz Span 58 MHz Center 2.437 88 GHz Span 58 MHz
Res BH 100 kHz WWEBH 300 kHz Sweep 4.8 ms (1261 prs) Res BH 100 kHz WWEBH 300 kHz Sweep 4.8 ms (1261 prs)
Occupied Bandwidth Occ BH % PHr  99.00 1 Occupied Bandidth Occ BN Z PHr  99.00 %
17.7753 MHz x B -6.00 dB 17.7424 MHz x B -6.00 dB
Transmit Freq Error  14.758 kHz Transmit Freq Error  10.827 kHz
x dB Bandwidth 17.678 Mz B x dB Bandwidth 17.641 Mz B
TX, 2462MHz
s Agilent RL
Ref 97 dBpY #Atten 10 dB
#Peak
Iiugg e 2
&/ / |
o] o
P
L™ ol
hagF e T
LgAv
ML 2
Center 2.462 88 GHz Span 58 MHz
Res BH 100 kHz WWEBH 300 kHz Sweep 4.8 ms (1261 prs)
Occupied Bandwidth Occ BH % PWr  99.09 7
17.7557 MHz x B -6.00 dB
Transmit Freq Error  13.588 kHz
x dB Bandwidth 17.679 Mz B

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401 19 of 176



Test Report No  10009516S-A

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date May 2, 2013
Temperature / Humidity 24deg.C , 40%RH
Engineer Makoto Hosaka
Mode Tx, IEEE802.11n(HT40), PN9, worst antenna port 1, worst data mode 0(MCS)
Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
2422.0000 36.316 >0.500
””” 2437.0000 | 36369 |  >0500
| 2452.0000 | 36362 | = >0500 @ |
Tx, 2422MHz Tx, 2437TMHz
7 Agilent RL 7 Agilent RL
Ref 97 dBpY #Atten 10 dB Ref 97 dBpY #Atten 10 dB
#Peak #Peak
Log Log
16 Sl bbb FRSYYAR FRPRY Y 16 &8 dhalotd A halebrd oA b d £y
B/ | | 4B/ jf |
o S, r g
I " ™ i PTG el
L thiwN vy e
LgAv LgPv
ML 2 ML 2
Center 2.422 88 GHz Span 188 MHz Center 2.437 88 GHz Span 188 MHz
Res BH 100 kHz WWEBH 300 kHz Sweep 9.6 ms (12601 prs) Res BH 100 kHz WWEBH 300 kHz Sweep 9.6 ms (12601 prs)
Occupied Bandwidth Occ BH Z Pur  99.00 7 Occupied Bandwidth Occ BH Z Pur  99.00 7
36.2007 MHz x B -6.00 dB 36.2056 MHz x B -6.00 dB
Transmit Freq Error 14464 kHz Transmit Freq Error  20.276 kHz
x dB Bandwidth 36.316 Mz B x dB Bandwidth 36.369 MHz B
Tx, 2452MHz
7 Agilent RL
Ref 97 dBpY #Atten 10 dB
#Peak
Iiugg sl bt IENERRENETINS
B/ | |
et \M
ety
il "
LgAv
ML 2
Center 2.452 88 GHz Span 188 MHz
Res BH 100 kHz WWEBH 300 kHz Sweep 9.6 ms (12601 prs)
Occupied Bandwidth Occ BH % PWr  99.09 7
36.2032 MHz x B -6.00 dB
Transmit Freq Error  9.768 kHz
x dB Bandwidth 36.362 Mz B

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401 20 of 176



Test Report No  10009516S-A

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date May 2, 2013
Temperature / Humidity 24deg.C , 40%RH
Engineer Makoto Hosaka
Mode Tx, IEEE802.11n (HT20), PN9, antenna port 1, worst data mode 8(MCS)
Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
2412.0000 17.668 >0.500
””” 2437.0000 | 17671 |  >0500
| 2462.0000 | 1768 |  >0500 |
TX, 2412MHz TX, 2437TMHz
7 Agilent RL 7 Agilent RL
Ret 97 dBpY #Atten 10 dB Ret 97 dBpY #Atten 10 dB
#Peak #Peak
I{Ugg 3 e i e 2 S 'i”gg 1 eneatalachmdeatosdoehtiog &
B/ / ) &8/ / b
]
] IM ‘Mm Il W |
e el — !
LgAv LgPv
M1 s2 M1 s2
Center 2.412 88 GHz Span 58 MHz Center 2.437 88 GHz Span 58 MHz
#Res BN 106 kHz #VBH 300 kHz Sweep 4.8 ms (1261 pts) #Res BN 106 kHz #VBH 300 kHz Sweep 4.8 ms (1261 pts)
Occupied Bandwidth Occ BN Z Pur 9900 7 Occupied Bandwidth Occ BN Z Pur 9900 7
17.7470 MHz x B -6.00 dB 17.7324 MHz x B -6.00 dB
Transmit Freq Error  7.520 kHz Transmit Freq Error  1.588 kHz
® dB Bandwidth 17.688 MHz ® dB Bandwidth 17.671 MHz _

TX, 2462MHz

7 Agilent RL
Ref 37 dBpV #Atten 10 dB
#Pea
Log
1a 4 W RS J\'»Mwm?(_
B/ / i
o] T,
M" Mw«m |
i el
LgAv
ML §2
Center 2.462 88 GHz Span 58 MHz
#Res BH 186 kHz #YEH 306 kHz Sweep 4.8 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.09 7
17.7469 MHz x dB 680 db

Transmit Freq Error  9.433 kHz
% dB Bandwidth 17.685 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401 21 of 176



Test Report No  10009516S-A

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date May 2, 2013
Temperature / Humidity 24deg.C , 40%RH
Engineer Makoto Hosaka
Mode Tx, IEEE802.11n (HT40), PN9, antenna port 1, worst data mode 8(MCS)
Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
2422.0000 36.140 >0.500
””” 2437.0000 | 3593 |  >0500
| 2452.0000 | 36142 |  >0500 @ |
Tx, 2422MHz Tx, 2437TMHz
7 Agilent RL 7 Agilent RL
Ref 97 dBpY #Atten 10 dB Ref 97 dBpY #Atten 10 dB
#Peak #Peak
5009 P 5”@9 PYSYER IIVIVN PR Ren ATy
&/ | | 4B/ | |
e %mm o ‘www
P il e e iy
o Wt
LgAv LgPv
ML 2 ML 2
Center 2.422 88 GHz Span 188 MHz Center 2.437 88 GHz Span 188 MHz
Res BH 100 kHz WWEBH 300 kHz Sweep 9.6 ms (12601 prs) Res BH 100 kHz WWEBH 300 kHz Sweep 9.6 ms (12601 prs)
Occupied Bandwidth Occ BH % PHr  99.00 1 Occupied Bandidth Occ BN Z PHr  99.00 %
36.0930 MHz x B -6.00 dB 36.1212 MHz x B -6.00 dB
Transmit Freq Error  6.578 kHz Transmit Freq Error  13.289 kHz
x dB Bandwidth 36.148 Mz B x dB Bandwidth 35.936 MHz B
Tx, 2452MHz
7 Agilent RL
Ref 97 dBpY #Atten 10 dB
#Peak
Iiugg WW bbbl
&/ | |
W‘”M MMWM
[ by
LgAv
ML 2
Center 2.452 88 GHz Span 188 MHz
Res BH 100 kHz WWEBH 300 kHz Sweep 9.6 ms (12601 prs)
Occupied Bandwidth Occ BH % PWr  99.09 7
36.1152 MHz x B -6.00 dB
Transmit Freq Error  6.631 kHz
x dB Bandwidth 36.142 Mz B

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401 22 of 176



Test Report No

10009516S-A

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date May 2, 2013
Temperature / Humidity 24deg.C , 40%RH
Engineer Makoto Hosaka
Mode Tx, IEEE802.11a, PN9, worst antenna port 1, worst data mode 9Mbps
Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5745.0000 16.432 >0.500
””” 5785.0000 | 16369 |  >0500
| 5825.0000 |  16.448 |  >0500 |
Tx, 5745MHz Tx, 5785MHz
7 Agilent RL 7 Agilent RL
Ret 97 dBpY #Atten 10 dB Ret 97 dBpY #Atten 10 dB
tPeak tPeak
09 ) ] 1 Tk 09 O e © <
B/ il ‘ N B/ J
7 » i
o L Tt
| o™ ™ [y
R [t ™
LgAv LgPv
M1 s2 M1 s2
Center 5.745 88 GHz Span 58 MHz Center 5.785 @8 GHz Span 58 MHz
#Res BN 106 kHz #VBH 300 kHz Sweep 4.8 ms (1261 pts) #Res BN 106 kHz #VBH 300 kHz Sweep 4.8 ms (1261 pts)
Occupied Bandwidth Occ BH % PHr  99.00 1 Occupied Bandidth Occ BN Z PHr  99.00 %
16.5383 MHz x B -6.00 dB 16.5323 MHz x B -6.00 dB
Transmit Freq Error  -2.776 kHz Transmit Freq Error  -2.852 kHz
® dB Bandwidth 16.432 MHz _ ® dB Bandwidth 16.389 MHz _
Tx, 5825MHz
3 Agilent RL
Ref i? dBpl #Atten 10 dB
Ii”g:a PR ) A
SX 4 ! ¢ <
4B/ /
,-H'M =
L™ T,
Il A.MM &
iy
LgAv
M1 s2
Center 5.825 @8 GHz Span 58 MHz
#Res BN 106 kHz #VBH 300 kHz Sweep 4.8 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.09 7
16.5595 MHz x B -6.00 dB
Transmit Freq Error  -7.192 kHz
® dB Bandwidth 16.448 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile

23 of 176



Test Report No  10009516S-A

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date May 2, 2013
Temperature / Humidity 24deg.C , 40%RH
Engineer Makoto Hosaka
Mode Tx, IEEE802.11n(HT20), PN9, worst antenna port 2, worst data mode 0(MCS)
Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5745.0000 17.658 >0.500
””” 5785.0000 | 17658 |  >0500
| 5825.0000 | 17679 |  >0500 |
Tx, 5745MHz Tx, 5785MHz
7 Agilent RL 7 Agilent RL
Ref 97 dBpY #Atten 10 dB Ref 97 dBpY #Atten 10 dB
tPeak tPeak
o9 & . o9 ) 1.
/ ! ! / ! 8
i P | - T,
2] e ] g
[T " Cip—
LgAv LgPv
ML 2 ML 2
Center 5.745 88 GHz Span 58 MHz Center 5.785 @8 GHz Span 58 MHz
Res BH 100 kHz WWEBH 300 kHz Sweep 4.8 ms (1261 prs) Res BH 100 kHz WWEBH 300 kHz Sweep 4.8 ms (1261 prs)
Occupied Bandwidth Occ BH % PHr  99.00 1 Occupied Bandidth Occ BN Z PHr  99.00 %
17.7236 MHz x B -6.00 dB 17.7512 MHz x B -6.00 dB
Transmit Freq Error 10,427 kHz Transmit Freq Error  13.582 kHz
x dB Bandwidth 17.658 Mz B x dB Bandwidth 17.658 Mz B
Tx, 5825MHz
7 Agilent RL
Ref 97 dBpY #Atten 10 dB
#Peak
5 ———
4B/ 17 1T
™ \"‘M.“
] T,
. —
LgAv
ML 2
Center 5.825 @8 GHz Span 58 MHz
Res BH 100 kHz WWEBH 300 kHz Sweep 4.8 ms (1261 prs)
Occupied Bandwidth Occ BH % PWr  99.09 7
17.7378 MHz x B -6.00 dB
Transmit Freq Error  -5.467 kHz
x dB Bandwidth 17.679 Mz B

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401 24 of 176



Test Report No

10009516S-A

-6dB Bandwidth

Tx, IEEE802.11n(HT40), PN9, worst antenna port 1, worst data mode 0(MCS)

Test place UL Japan, Inc. Shonan EMC Lab.
Date May 2, 2013
Temperature / Humidity 24deg.C , 40%RH
Engineer Makoto Hosaka
Mode
Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5755.0000 36.405 >0.500
| 5795.0000 | 36405 |  >0500 |

No.5 Shielded Room

Tx, 5755MHz

7 Agilent RL
Ref 37 dBpV #Atten 10 dB
#Peak
Log
10 NI JIPI T
B/ i 1F
un..wJ“ﬂ %“‘.n
ottt g

LgAv
ML §2
Center 5.755 88 GHz Span 188 MHz
#Res BH 186 kHz #YEH 306 kHz Sweep 9.6 ms (1261 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7

36.2237 MHz x dB - -6.00 B
Transmit Freq Error  -17.771 kHz
% dB Bandwidth 36.405 MHz

Tx, 5795MHz

25 Agilent

Ref 97 dBpV #Atten 10 dB

RL

#Peak

Log

1@ T A
4B/ AT

LgAv

52

M
Center 5.795 @8 GHz
Res BH 100 kHz
Occupied Bandwidth
36.2178 MHz

#YBH 306 kHz

-17.513 kHz
36.485 MHz

Transmit Freq Error
% dB Bandwidth

Span 188 MHz
Sweep 9.6 ms (1261 prs)

Occ BH Z Pur

99.00 7
x dB 6.0 B

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No  10009516S-A

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date May 2, 2013
Temperature / Humidity 24deg.C , 40%RH
Engineer Makoto Hosaka
Mode Tx, IEEE802.11n (HT20), PN9, antenna port 1, worst data mode 10(MCS)
Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5745.0000 17.617 >0.500
””” 5785.0000 | 17674 |  >0500
| 5825.0000 | 17649 |  >0500 |
TX, 5745MHz Tx, 5785MHz
7 Agilent RL 7 Agilent RL
Ret 97 dBpY #Atten 10 dB Ret 97 dBpY #Atten 10 dB
#Peak #Peak
Iiugg 4 Qe Ao el o & Iiugg I} o Lendopechenstyndy
B/ | \\\ &8/ J |
o Mo, w e,
a Py o] g,
bt ) O il s
LgAv LgPv
M1 s2 M1 s2
Center 5.745 88 GHz Span 58 MHz Center 5.785 @8 GHz Span 58 MHz
#Res BN 106 kHz #VBH 300 kHz Sweep 4.8 ms (1261 pts) #Res BN 106 kHz #VBH 300 kHz Sweep 4.8 ms (1261 pts)
Occupied Bandwidth Occ BN Z Pur 9900 7 Occupied Bandwidth Occ BN Z Pur 9900 7
17.6890 MHz x B -6.00 dB 17.7070 MHz x B -6.00 dB
Transmit Freq Error  3.024 kHz Transmit Freq Error  -2.432 kHz
® dB Bandwidth 17.617 MHz ® dB Bandwidth 17.674 MHz

Tx, 5825MHz

7 Agilent RL

Ref 37 dBpV #Atten 10 dB
#Peak

Log
10 ER- W B Medimelod s> &

B/ | |

LgAv

ML §2
Center 5.825 @8 GHz Span 58 MHz
#Res BN 106 kHz #UBH 300 kHz Sweep 4.8 ms (1261 pts)

Occupied Bandwidth Occ BH % PWr  99.09 7
17.6753 MHz x dB  -6.00 B

Transmit Freq Error  8.898 kHz
% dB Bandwidth 17.649 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401 26 of 176



Test Report No  10009516S-A

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date May 2, 2013
Temperature / Humidity 24deg.C , 40%RH
Engineer Makoto Hosaka
Mode Tx, IEEE802.11n (HT40), PN9, antenna port 2, worst data mode 8(MCS)
Freq. -6dB Bandwidth Limit
[MHz] [MHz] [MHz]
5755.0000 36.431 >0.500
| 5795.0000 | 36122 |  >0500 @ |

Tx, 5755MHz

7 Agilent RL
Ref 37 dBpV #Atten 10 dB
#Peak
Lag
10 P TETYVS FPRPYEV I TPIR CTRE
B/ [ \\
a [,
i W
P JRGT VN
LgAv
ML §2
Center 5.755 88 GHz Span 188 MHz
#Res BH 186 kHz #YEH 306 kHz Sweep 9.6 ms (1261 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
36.1493 MHz x dB 680 db

Transmit Freq Error  7.338 kHz
% dB Bandwidth 36.431 MHz _

Tx, 5795MHz
7 Agilent RL
Ref 37 dBpV #Atten 10 dB
#Peak
Log
16 bbb it LA AAA bbbl L
4B/ /{ i
_,,/ [,
I e
[y,
LgAv
ML §2
Center 5.795 @8 GHz Span 188 MHz
#Res BH 186 kHz #YEH 306 kHz Sweep 9.6 ms (1261 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
36.1123 MHz x dB 680 db

Transmit Freq Error  5.964 kHz
% dB Bandwidth 36.122 MHz _

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401 27 of 176



Test Report No  10009516S-A

Revised date: June 18, 2013

Maximum Peak Conducted Output Power

(Method 9.1.3 PKPM1)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date April 26, 2013
Temperature / Humidity 23deg.C , 45%RH
Engineer Makoto Hosaka
Mode Tx, IEEE802.11b , PN9, worst antenna : 1 worst data mode : 1 Mbps
(* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
| Low | 24120 150 ) 2021 ) 1619 | 4159 | 3000 | 1000 | ° 1381
| Mid | 2437.0 150 | 2021 | 1615 | 4121 | 3000 | 1000 | - 1385
High 2462.0 1.51 20.21 15.92 39.08 30.00 1000 14.08
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
[Pre check]
Antenna 1
Data rate Freq. |P/M (Peak)| Cable Atten Result Limit Margin
Reading Loss Loss
[Mbps] [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
O 1] 24120 | 552 | 150 | 2021 | 1619 | 4159 | 3000 | 1000 | - 1381 _|Worst
O 2| 24120 | - 595 | 150 | 2021 | 1616 | : 4130 | 3000 | 1000 | 1384
Ll 55 | 24120 | 568 | 150 | 2021 | 1603 | 4009 | 3000 | 1000 | ° 1397
o1 24120 | 560 | 150 | 2021 | 1611 | 4083 | 3000 | 1000 | - 1389
Antenna 2
Data rate Freq. |P/M (Peak)| Cable Atten Result Limit Margin
Reading Loss Loss
[Mbps] [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
2] O 24120 | - 605 | 152 | 2021 | 1568 | ¢ 36.98 | 3000 | 1000 | 1432
20 2 | 24120 | 569 | 152 | 2021 | 1604 | 4018 | 3000 | 1000 | - 1396
2] 6 | 24120 | - 583 | 152 | 2021 | 1590 | ¢ 38.90 | 3000 | 1000 | 1410
21 24120 | 582 | 152 | 2021 | 581 | 3899 | 3000 | 1000 | - 14.09

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +8146

3 50 6400

1 +81 463 50 6401
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Test Report No  10009516S-A

Revised date: June 18, 2013

Maximum Peak Conducted Output Power
(Method 9.1.3 PKPM1)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room

Date April 26, 2013

Temperature / Humidity 23deg.C , 45%RH

Engineer Makoto Hosaka

Mode Tx, IEEE802.11g, PN9, worst antenna : 1 worst data mode : 6 Mbps

(* P/IM: Power Meter with power sensor)

Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZ] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
| Low | 24120 | 181 | 150 | 2021 | 2362 | 23014 | . 3000 | 1000 | 638 |
[ Mid | 24370 | 187 | 150 | 2021 | 2358 | 22803 | 3000 | 1000 | 642 |
High 2462.0 1.63 1.51 20.21 23.35 216.27 30.00 1000 6.65

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss

[Pre check]

Antenna 1

Data rate Freq. |P/M (Peak)| Cable Atten. Result Limit Margin

Reading Loss Loss
[Mbps] [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]

O 6 | 24120 | 181 | 150 | 2021 | 2362 | 23014 | . 3000 | 1000 | 6.38__|Worst
O T A 24120 | 189 | 150 | 2021 | 2360 | 22909 | 3000 | 1000 | ¢ 640
1 12 | 24120 | 169 | 150 | 2021 | 2340 | 21878 | . 3000 | 1000 | 6.60 |
1| 18 | 24120 | 171 | 150 | 2021 | 2342 | 219.79 | 30.00 | 1000 | 658 |
1 24 24120 1.67 1.50 20.21 23.38 217.77 30.00 1000 6.62
1] .36 | 24120 | 154 | 150 | 2021 | 2325 | 21135 | 3000 | 1000 | ¢ 6.75
1| 48 | 24120 | 140 | 150 | 2021 | 2311 | 20464 | 30.00 | 1000 | 689 |
1 54 2412.0 1.64 1.50 20.21 23.35 216.27 30.00 1000 6.65

Antenna 2

Data rate Freq. |P/M (Peak)| Cable Atten. Result Limit Margin

Reading Loss Loss
[Mbps] [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]

2| 6 | 24120 | 168 | 152 [ 2021 | 2341 [ 21928 | 3000 [ 1000 | 659
2| 9 | 24120 | 150 | 152 | 2021 | 2332 | 21478 | 3000 | 1000 | 668
2| 12 | 24120 | 154 | 152 | 2021 | 2327 | 21232 | 3000 | 1000 | 673
2| 18 | 24120 | 159 | 152 | 2021 | 2332 | 21478 | 3000 | 1000 | 668 |
2| 24 | 24120 | 149 | 152 | 2021 | 2322 | 20989 | 3000 | 1000 | 678
2] .36 | 24120 | 130 | 152 | 2021 | 2303 | 20091 | 3000 | 1000 | ¢ 697
2| 48 | 24120 | 127 | 152 | 2021 | 2300 | 19953 | . 3000 | 1000 | 7.00 |
2 54 2412.0 1.47 1.52 20.21 23.20 208.93 30.00 1000 6.80

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401 29 of 176



Test Report No  10009516S-A

Revised date: June 18, 2013

Maximum Peak Conducted Output Power
(Method 9.1.3 PKPM1)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room

Date April 26, 2013

Temperature / Humidity 23deg.C , 45%RH

Engineer Makoto Hosaka

Mode Tx, IEEE802.11n(HT20), PN9, worst antenna : 1 worst data mode : 0 (MCS)

(* P/IM: Power Meter with power sensor)

Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZ] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
| Low | 24120 | O71 | 150 | 2021 | 2242 | 17458 | . 3000 | 1000 | 758 |
[ Mid | 24370 | 041 | 150 | 2021 | 2212 | 16293 | 3000 | 1000 | 788 |
High 2462.0 0.39 1.51 20.21 22.11 162.55 30.00 1000 7.89

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss

[Pre check]
Antenna 1
Mode Freq. |P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
(MCS) [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
O 0 | 24120 | 071 | 150 | 2021 | 2242 | 17458 | . 3000 | 1000 | 7.58 _|Worst
O 1] 24120 | 047 | 150 | 2021 | 2218 | 16520 | 3000 | 1000 | 782
O 2 | 24120 | 033 | 150 | 2021 | 2204 | 15996 | . 3000 | 1000 | 796 |
1| 3 | 24120 | 037 | 150 | 2021 | 2208 | 16144 | 30.00 | 1000 | 792 |
1 4 24120 0.40 1.50 20.21 22.11 162.55 30.00 1000 7.89
O TR 24120 | 041 | 150 | 2021 | 2212 | 16293 | 3000 | 1000 | 788
1| 6 | 24120 | 036 | 150 | 2021 | 2207 | 161.06 | 30.00 | 1000 | 793 |
1 7 2412.0 -2.72 1.50 20.21 18.99 79.25 30.00 1000 11.01
Antenna 2
Mode Freq. |P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
(MCS) [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
2| o | 24120 [ o050 | 152 [ 2021 | 2223 [ 16741 | 3000 [ 1000 | 777
20 1 | 24120 | 018 | 152 | 2021 | 2155 | 14289 | 3000 | 1000 | 845
2] - 2. | 24120 | - 011 ) 152 | 2021 | 2162 | 14521 | 3000 | 1000 | 8.38
20 3. | 24120 | 027 | 152 | 2021 | 2146 | 13996 | 3000 | 1000 | 8.54
20 4 | 24120 | - 017 | 152 | 2021 | 2156 | 14322 | 3000 | 1000 | ¢ 844
2.5 | 24120 | - 018 | 152 | 2021 | 2155 | 14289 | 3000 | 1000 | 845
20 6 | 24120 | 044 | 152 | 2021 | 2129 | 13459 | - 3000 | 1000 | 8.71
2 7 2412.0 -3.03 1.52 20.21 18.70 74.13 30.00 1000 11.30

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401 30 of 176



Test Report No  10009516S-A

Revised date: June 18, 2013

Maximum Peak Conducted Output Power
(Method 9.1.3 PKPM1)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room

Date April 26, 2013

Temperature / Humidity 23deg.C , 45%RH

Engineer Makoto Hosaka

Mode Tx, IEEE802.11n(HT40), PN9, worst antenna : 1 worst data mode : 0 (MCS)

(* P/IM: Power Meter with power sensor)

Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZ] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
| Low | 24220 | 123 | 150 | 2021 | 2294 | 19679 | . 3000 | 1000 | 706 |
[ Mid | 24370 | 119 | 150 | 2021 | 2290 | 19498 | 3000 | 1000 | 710 |
High 2452.0 1.15 1.50 20.21 22.86 193.20 30.00 1000 7.14

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss

[Pre check]
Antenna 1
Mode Freq. |P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
(MCS) [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
O 0 | 24220 | 123 | 150 | 2021 | 2294 | 196.79 | . 3000 | 1000 | 7.06__|Worst
O 1] 24220 | 012 | 150 | 2021 | 2183 | 15241 | 3000 | 1000 | 8.17
O 2 | 24220 | 029 | 150 | 2021 | 2200 | 15849 | . 3000 | 1000 | 8.00
1| 3 | 24220 | 036 | 150 | 2021 | 2207 | 161.06 | 30.00 | 1000 | 793 |
1 4 24220 0.49 1.50 20.21 22.20 165.96 30.00 1000 7.80
O TR 24220 | 054 | 150 | 2021 | 2225 | 16788 | 3000 | 1000 | - (R
1| 6 | 24220 | 022 | 150 | 2021 | 2193 | 15596 | 30.00 | 1000 | 807 |
1 7 2422.0 -2.94 1.50 20.21 18.77 75.34 30.00 1000 11.23
Antenna 2
Mode Freq. |P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
(MCS) [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
2| o | 2420 | o098 | 152 [ 2021 | 2271 [ 18664 | 3000 [ 1000 | 729
2| 1 | 24220 | 026 | 152 | 2021 | 2199 | 15812 | 3000 | 1000 | 801
2| 2 | 24220 | 013 | 152 | 2021 | 2186 | 15346 | 3000 | 1000 | 814 _
2| 3 | 24220 | 002 | 152 | 2021 | 2175 | 14962 | 3000 | 1000 | 825 |
2| 4 | 24220 | 031 | 152 | 2021 | 2204 | 15096 | 3000 | 1000 | 796
2.5 | 24220 | 032 | 152 | 2021 | 2205 | 16032 | 3000 | 1000 | - 795
20 6 | 24220 | 004 | 152 | 2021 | 2177 | 15031 | 3000 | 1000 | 823
2 7 2422.0 -2.78 1.52 20.21 18.95 78.52 30.00 1000 11.05

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401 31 of 176



Test Report No

10009516S-A

Revised date: June 18, 2013

Maximum Peak Conducted Output Power

(Method 9.1.3 PKPM1)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date April 26, 2013
Temperature / Humidity 23deg.C , 45%RH
Engineer Makoto Hosaka
Mode Tx, IEEE802.11n (HT20), PN9, worst data mode : 8 (MCS)
Antenna 1 + Antenna 2
Ch Freq. Result Result Result Limit Margin
Ant 1 Ant 2 Ant1l+ Ant2
[MHz] [mW] [mW] [dBm] [mW] [dBm] [mW] [dB]
| Low | 24120 | 16749 | 18631 | | 2510 | 32381 | 3000 | 1000 | 490
| Mid ] 2437.0 | 15101 | 15704 | | 2489 | 30804 | 3000 | 1000 | 511
High 2462.0 155.60 142.89 24.75 298.49 30.00 1000 5.25
Antenna 1 (* PIM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
| Low | 24120 | 053 | 150 | 2021 | 2224 | 16749 [ 3000 [ 1000 | 776 |
_Mid_| 24370 | 008 | 150 | 2021 | 2179 | 15101 | 3000 | 1000 | 821
High 2462.0 0.20 1.51 20.21 21.92 155.60 30.00 1000 8.08
Antenna 2 (* PIM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
| Low | 24120 | o021 | 152 | 2021 | 2194 | 15631 | 3000 [ 1000 | 806 |
_ Mid | 24370 | 024 | 151 | 2021 | 2196 | 15704 | 3000 | 1000 | 804
High 2462.0 -0.17 1.51 20.21 21.55 142.89 30.00 1000 8.45
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
[Pre check]
Mode Freq. Reading Reading Reading
Antenna 1 Antenna 2 Antenna 1+ 2
(MCS) [MHZz] [dBm] [mW] [dBm] [mW] [dBm] [mW]
8 | 24120 | 053 | 113 [ 021 | 105 [ 338 | 218 |Worst
|9 | 24120 | 027 | 106 | 007 | 102 | 318 | 208
10 | 24120 | 020 | 105 | 003 | 099 | 310 | 204 |
11 | 24120 | 003 | 101 | 014 | 097 | 296 | 198 |
| 12 | 24120 | -005 | 099 | -010 | 098 | 294 | 197
13 | 24120 | 043 | 110 | 024 | 095 | 312 | 205 |
|14 | 24120 | 034 | 108 | -017 | 096 | 310 | 204
15 2412.0 -2.98 0.50 -2.86 0.52 0.09 1.02

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test Report No  10009516S-A

Revised date: June 18, 2013

Maximum Peak Conducted Output Power
(Method 9.1.3 PKPM1)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room

Date April 26, 2013

Temperature / Humidity 23deg.C , 45%RH

Engineer Makoto Hosaka

Mode Tx, IEEE802.11n (HT40), PN9, worst data mode : 8 (MCS)

Antenna 1 + Antenna 2

Ch Freq. Result Result Result Limit Margin
Ant 1 Ant 2 Ant1l+ Ant2
[MHz] [mW] [mW] [dBm] [mW] [dBm] [mW] [dB]
| Low | 24220 | 15740 | 15668 | | 2497 | 31407 | 3000 | 1000 | 503
| Mid | 2437.0 | 15205 | 14289 | | 24.70 | 29494 | 3000 | 1000 | 530 |
High 2452.0 155.96 141.58 24.74 297.53 30.00 1000 5.26
Antenna 1 (* PIM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
| Low | 24220 | 026 | 150 | 2021 | 2197 | 15740 | 3000 [ 1000 | 803 |
o Mid | 24370 | 011 | 150 ] 2021 | 2182 | 15205 | 3000 | 1000 | 818
High 2452.0 0.22 1.50 20.21 21.93 155.96 30.00 1000 8.07
Antenna 2 (* PIM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
| Low | 24220 | 022 | 15 | 2021 | 2195 | 15668 | 3000 [ 1000 | 805 |
o Mid | 24370 | - 017 | 151 | 2021 | 2155 | 14289 | 3000 | 1000 | 845
High 2452.0 -0.21 1.51 20.21 21.51 141.58 30.00 1000 8.49

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss

[Pre check]

Mode Freq. Reading Reading Reading

Antenna 1 Antenna 2 Antenna 1 + 2

(MCS) [MHZz] [dBm] [mW] [dBm] [mW] [dBm] [mW]
8 [ 24220 | 026 | 106 | 022 | 105 | 325 | 211 |Worst
9| 24220 | 010 | 102 | -008 | 098 | : 302 | 201
10 | 24220 | 018 | 104 | 014 | 103 | 317 | 208 |
11 | 24220 | 020 | 105 | -024 | 095 | 300 | 199 |
|12 | 24220 | 014 | 103 | 020 | 105 | 318 | 208
13 | 24220 | -011 | 097 | -018 | 096 | 287 | 193 |
|14 | 24220 | 003 | 101 | -029 | 094 | 288 | 194

15 2422.0 -2.48 0.56 -2.29 0.59 0.63 1.16

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401 33 0f 176



Test Report No  10009516S-A

Revised date: June 18, 2013

Maximum Peak Conducted Output Power
(Method 9.1.3 PKPM1)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room

Date April 26, 2013

Temperature / Humidity 23deg.C , 45%RH

Engineer Makoto Hosaka

Mode Tx, IEEE802.11a, PN9, worst antenna : 1 worst data mode : 9 Mbps

(* P/IM: Power Meter with power sensor)

Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZ] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
| Low | 57450 231 | 2009 | 2205 | 160.32 | 3000 | 1000 | 795 |
| __Mid | 57850 232 | 2009 | 2207 | 16106 | 3000 | 1000 | 793 |
High 5825.0 2.65 20.10 22.15 164.06 30.00 1000 7.85

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss

[Pre check]
Antenna 1
Data rate Freq. |P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[Mbps] [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
O 6 | 24120 | 057 | 231 | 2009 | 2183 | 15241 | - 3000 | 1000 | 8.17 |
O T A 24120 | - 035 | 231 | 2009 | 2205 | 16032 | 3000 | 1000 | - 7.95 _ |Worst
1 12 | 24120 | -082 | 231 | 2009 | 2158 | 14388 | . 3000 | 1000 | 842
1| 18 | 24120 | 046 | 231 | 2009 | 2194 | 15631 | 30.00 | 1000 | 806 |
1 24 24120 -0.76 231 20.09 21.64 145.88 30.00 1000 8.36
1] .36 | 24120 | - 082 | 231 | 2009 | 2158 | 14388 | 3000 | 1000 | ¢ 842
1| 48 | 24120 | -107 | 231 | 2009 | 2133 | 13583 | 30.00 | 1000 | 867 |
1 54 2412.0 -2.42 2.31 20.09 19.98 99.54 30.00 1000 10.02
Antenna 2
Data rate Freq. |P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[Mbps] [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
2] 6 | 24120 | - 092 | 236 | 2009 | 2153 | . 14223 | 3000 | 1000 | 847
20 9 | 24120 | 059 | 236 | 2009 | 2186 | 15346 | 3000 | 1000 | 8.14
2| 12 | 24120 | - 092 | 236 | 2009 | 2153 | 14223 | 3000 | 1000 | ¢ 8.47
2| 18 | 24120 | -082 | 236 | 2009 | 2163 | 14555 | . 3000 | 1000 | 8.37
2| 24 | 24120 | - 095 | 236 | 2009 | 2150 | 14125 | 3000 | 1000 | ¢ 850
2] .36 | 24120 | - ;100 | 236 | 2009 | 2145 | 13964 | 3000 | 1000 | 8.55
2| 48 | 24120 | -118 | 236 | 2009 | 2127 | 13397 | . 3000 | 1000 | 8.73
2 54 2412.0 -2.80 2.36 20.09 19.65 92.26 30.00 1000 10.35

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401 34 of 176



Test Report No  10009516S-A

Revised date: June 18, 2013

Maximum Peak Conducted Output Power
(Method 9.1.3 PKPM1)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room

Date April 26, 2013

Temperature / Humidity 23deg.C , 45%RH

Engineer Makoto Hosaka

Mode Tx, IEEE802.11n(HT20), PN9, worst antenna : 2 worst data mode : 0 (MCS)

(* P/IM: Power Meter with power sensor)

Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZ] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
| Low | 57450 236 | 2009 | 2094 | 12417 | 3000 | 1000 | 9.06
| __Mid | 57850 238 | 2009 | 2069 | 11722 | 3000 | 1000 | 931
High 5825.0 2.42 20.10 20.33 107.89 30.00 1000 9.67

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss

[Pre check]
Antenna 1
Mode Freq. |P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
(MCS) [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
O U 57450 | 242 | 231 | 2009 | 1998 | 99.54 | 3000 | 1000 | : 1002 |
O 1] 57450 | - 282 | 231 | 2009 | 1958 | ¢ 90.78 | 3000 | 1000 | 1042
O 2. | 57450 | 279 | 231 | 2009 | 1961 | 9141 | 3000 | 1000 | - 1039 |
1| 3 | 57450 | -214 | 231 | 2009 | 2026 | 106.47 | 30.00 | 1000 | 974 |
1 4 5745.0 -2.39 231 20.09 20.01 100.23 30.00 1000 9.99
O T T B 57450 | - 254 | 231 | 2009 | 1986 | | 96.83 | 3000 | 1000 | 1014
1| 6 | 57450 | -453 | 231 | 2009 | 1787 | 6124 | 30.00 | 1000 | 1213 |
1 7 5745.0 -4.92 2.31 20.09 17.48 55.98 30.00 1000 12.52
Antenna 2
Mode Freq. |P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
(MCS) [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
2.0 | 57450 | - 151 ) 236 | 2009 | 2094 | 12417 | 3000 | 1000 | 9.06__|Worst
20 11 57450 | 239 | 236 | 2009 | 2006 | 10139 | - 3000 | 1000 | 9.94
2] - 2. | 57450 | - 183 | 236 | 2009 | 2062 | 11535 | 3000 | 1000 | 938
20 S| 57450 | 247 | 236 | 2009 | 1998 | 99.54 | 3000 | 1000 | : 1002 |
2 4 | 57450 | - 252 | 236 | 2009 | 1993 | ¢ 98.40 | 3000 | ° 1000 | 1007
2.5 | 57450 | - 285 | 236 | 2009 | 1990 | ¢ 97.72 | 3000 | 1000 | 1010
20 6 | 57450 | -489 | 236 | 2009 | 1756 | 57.02 | 3000 | 1000 | : 1244 |
2 7 5745.0 -4.52 2.36 20.09 17.93 62.09 30.00 1000 12.07

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401 350f 176



Test Report No  10009516S-A

Revised date: June 18, 2013

Maximum Peak Conducted Output Power
(Method 9.1.3 PKPM1)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room

Date April 26, 2013

Temperature / Humidity 23deg.C , 45%RH

Engineer Makoto Hosaka

Mode Tx, IEEE802.11n(HT40), PN9, worst antenna : 1 worst data mode : 0 (MCS)

(* P/IM: Power Meter with power sensor)

Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZ] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
| Low | 57550 | -114 | 231 | 2009 | 2126 | 13366 | . 3000 | 1000 | 8.74
| High | 57950 | -144 | 232 | 2009 | 2097 | 12503 | 3000 | 1000 | 9.03 |

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss

[Pre check]
Antenna 1
Mode Freq. |P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
(MCS) [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
O U 5755.0 | -114 231 | 2009 | 2126 | 13366 | 3000 | 1000 | 8.74 _|Worst
O 1] 5755.0 | - 234 | 231 | 2009 | 2006 | 10139 | 3000 | 1000 | 9.94
O 2. | 5755.0 | 254 | 231 | 2009 | 1986 | 9%6.83 | 3000 | 1000 | - 10.14 |
1| 3 | 57850 | -214 | 231 | 2009 | 2026 | 106.47 | 30.00 | 1000 | 974 |
1 4 5755.0 -2.11 231 20.09 20.29 106.91 30.00 1000 9.71
O T T B 5755.0 | - 194 1 231 | 2009 | 2046 | 11117 | 3000 | 1000 | 954
1| 6 | 57550 | -431 | 231 | 2009 | 1809 | 6442 | 3000 | 1000 | 1191 |
1 7 5755.0 -4.89 2.31 20.09 17.51 56.36 30.00 1000 12.49
Antenna 2
Mode Freq. |P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
(MCS) [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
2.0 | 5755.0 | - 129 ) 237 | 2009 | 2117 | 13092 | 3000 | 1000 | 883
20 11 5755.0 | -180 | 237 | 2009 | 2066 | 11641 | 3000 | 1000 | 934
2] - 2. | 5755.0 | - 218 | 237 | 2009 | 2028 | 10666 | 3000 | 1000 | 9.72
20 S| 5755.0 | 218 | 237 | 2009 | 2028 | 106.66 | 3000 | 1000 | 9.72
2 4 | 5755.0 | - 223 | 237 | 2009 | 2023 | 10544 | 3000 | 1000 | ¢ 9.77
2.5 | 5755.0 | - 220 | 237 | 2009 | 2026 | 106.17 | 3000 | 1000 | 9.74
20 6 | 5755.0 | 415 | 237 | 2009 | 1831 | 6776 | 3000 | 1000 | : 1169 |
2 7 5755.0 -4.11 2.37 20.09 18.35 68.39 30.00 1000 11.65

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401 36 of 176



Test Report No  10009516S-A

Revised date: June 18, 2013

Maximum Peak Conducted Output Power
(Method 9.1.3 PKPM1)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room

Date April 26, 2013

Temperature / Humidity 23deg.C , 45%RH

Engineer Makoto Hosaka

Mode Tx, IEEE802.11n (HT20), PN9, worst data mode : 10 (MCS)

Antenna 1 + Antenna 2

Ch Freq. Result Result Result Limit Margin
Ant 1 Ant 2 Ant1l+ Ant2
[MHz] [mW] [mW] [dBm] [mW] [dBm] [mW] [dB]
| Low | 57450 | 11169 | 10186 | 2329 | 21355 | 3000 | 1000 | 671 |
|__Mid ] 57850 | 95.72 | 9954 | | 2291 | 19526 | 3000 | 1000 | 709 |
High 5825.0 93.97 93.97 22.74 187.94 30.00 1000 7.26
Antenna 1 (* PIM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
| Low | 57450 | 192 231 | 2009 | 2048 | 11169 | 3000 | 1000 | 952 |
_Mid | 57850 | - -2.60 | 232 | 2009 | 1981 | ¢ 9572 | 3000 | 1000 | 1019
High 5825.0 -3.02 2.65 20.10 19.73 93.97 30.00 1000 10.27
Antenna 2 (* PIM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
| Low | 57450 | 237 | 236 | 2009 | 2008 | 101.86 | 3000 | 1000 | 9.92 |
_Mid | 57850 | - 249 | 238 | 2009 | 1998 | ¢ 9954 | 3000 | 1000 | 1002
High 5825.0 -2.79 2.42 20.10 19.73 93.97 30.00 1000 10.27

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss

[Pre check]

Mode Freq. Reading Reading Reading

Antenna 1 Antenna 2 Antenna 1 + 2

(MCS) [MHZz] [dBm] [mW] [dBm] [mW] [dBm] [mW]
8 | 57450 | -295 | 051 | -202 | 063 | 055 | 114 |
9| 57450 | -275 | 053 | -230 | 059 | 049 | 112
10 | 57450 | -192 | 064 | -237 | 088 | 087 | 122 |Worst
11 | 57450 | -283 | 052 | -211 | 062 | 056 | 114 |
| 12 | 57450 | -253 | 056 | -232 | 059 | | 059 | 114
13 | 57450 | -211 | 062 | -220 | 060 | 086 | 122 |
| 14 | 57450 | -471 | 034 | -443 | 036 | -156 | 070

15 5745.0 -5.46 0.28 -4.88 0.33 -2.15 0.61

UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401 37 of 176



Test Report No  10009516S-A

Revised date: June 18, 2013

Maximum Peak Conducted Output Power
(Method 9.1.3 PKPM1)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room

Date April 26, 2013

Temperature / Humidity 23deg.C , 45%RH

Engineer Makoto Hosaka

Mode Tx, IEEE802.11n (HT40), PN9, worst data mode : 8 (MCS)

Antenna 1 + Antenna 2

Ch Freq. Result Result Result Limit Margin
Ant 1 Ant 2 Ant1l+ Ant2
[MHz] [mW] [mW] [dBm] [mW] [dBm] [mW] [dB]
| Low | 57550 | o484 | 11143 | | 2314 | 20627 | 3000 | 1000 | 686
| High | 57950 | 8730 | 10046 | | 2274 | 18776 | 3000 | 1000 | 726 |
Antenna 1 (* PIM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
| Low | 57550 | -263 | 231 | 2000 | 1977 | 9484 [ 3000 [ 1000 | 1023 |
~ High | 57950 | -300 | 232 | 2009 | 1941 | ¢ 87.30 | 30.00 | 1000 | 1059
Antenna 2 (* PIM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
| Low | 57850 | 199 | 237 | 2009 | 2047 | 11143 | 3000 | 1000 | 953 |
~ High | 57950 | -245 | 238 | 2009 | 2002 | 10046 | 30.00 | 1000 | 9.98

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss

[Pre check]

Mode Freq. Reading Reading Reading

Antenna 1 Antenna 2 Antenna l + 2

(MCS) [MHZ] [dBm] [mW] [dBm] [mW] [dBm] [mW]
8 57550 | - 263 | | 05 | -199 | 063 | 071 | 118 __|Worst
9 | 5755.0 | 254 | 056 | 225 | 060 | | 062 | 115
100 57550 | - 271 054 | -221 | 060 | 056 | 114 |
B 57550 | - 262 | | 055 | 236 | 058 | 052 | 113 |
|12 ) 57550 | 272 | 053 | 201 | 063 | | 066 | 116
B S 57550 | - -2.88 | 052 | -256 | 055 | 029 | 107 |
|14 57550 | 548 | 028 | TN 035 | -199 | 063

15 5755.0 -4.61 0.35 -3.88 0.41 -1.22 0.76

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401 38 of 176



Test Report No  10009516S-A

Burst rate confirmation

Tx, IEEE802.11b , PN9, worst antenna port 1, worst data mode 1Mbps

duty cycle = 18.86 / 18.88 = 0.999 (99.9%)

# Agilent RL
a Mkr2  18.88 ms
Ref 18 dBm Atten 20 dB -1.67 dB
#Peak
Log 7 3
19 _
dB/
LgAv
$1 82
Center 2412 068 GHz Span @ Hz
es BH 8 MHz #WEH 56 MHz Sweep 30.4 ms (3001 pts)
Marker  Trace Type K fxie Anplitude
1R 3 Time 3.68 ne 3.23 dB
1la 3 Time 18.86 ne -08.78 dB
2R 3 Time 3.60 ne -3.23 dBn
2a ] Time 16.88 ne -1.67 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile 1 +81 463 50 6401 39 of 176



Test Report No

10009516S-A

Burst rate confirmation

Tx, IEEE802.11g, PN9, worst antenna port 1, worst data mode 6Mbps

duty cycle = 3.135 / 3.156 = 0.993 (99.3%)

H Agilent RL
a Mkr2 3156 ms
Ref 18 dBm Atten 20 dB 0.39 dB
] I — [ R I RPN
10 u b sl
dB/
LofAv
5182
Center 2412 GHz Span @ Hz
&5 BH & MHz #UBH 58 MHz Sweep 5 ms (8001 pts)
Marker  Traca Typa W Axiz Anplitud
1R B Time 1.89 4.91 dB
1s ] Time 3.135 2.57 dB
2R 3 Time 1.89 4.91 dBn
2a ] Time 3.156 .39 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test Report No

10009516S-A

Burst rate confirmation

Tx, IEEE802.11n (HT20), PN9, worst data mode 8(MCS)

duty cycle = 1.486 / 1.501 = 0.99 (99%)

- Agilent RL
a Mkrz  1.561 ms
Ref 18 dBm Atten 20 dB -08.51 dB
#Peak
] N N R R T T |
18
dB/
‘ T
Lafv
51 s2
Center 2.412 068 GHz Span @ Hz
es BH 8 MHz #WBH 56 MHz Sweep 2 ms (8001 pts)
Mark Tr Typ ¥ Axis Anplituda
1R 3 Tine 208 pe -7.67 dbm
la (3 Tine 1.486 ne -24.29 dB
2R ) Tine 268 ps -7.57 dEn
28 @ Ting 1.581 ne -B.51 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No

10009516S-A

Tx, IEEE802.11n (HT40), PN9, worst data mode 8(MCS)

Burst rate confirmation

duty cycle = 0.742 / 0.7559 = 0.982 (98.2%)

4 Agilent

Ref 10 dBm

RL

Atten 20 dB

a Mkr2  755.9 ps
-1.87 dB

#Peak | |

Log
18
dB/

Lalin wl“ T

Lafv

51 s2
Center 2.422 00 GHz

Span @ Hz

es BH 8 MHz +YBH 50 MHz Sveep 1 ms (5001 pts)
Markar 1 Typs ¥ Axis Anplitud
1R 3 Tine 199.1 pe 32.25 dbm
la (3 Tine Td2.8 pe 1.12 dB
2R ) Tine 199.1 ps -32.25 dEn
28 (33 Tine 7550 pe -1.87 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test Report No

10009516S-A

Tx, IEEE802.11a, PN9, worst antenna port 1, worst data mode 9Mbps

Burst rate confirmation

duty cycle = 2.1/ 2.114 = 0.993 (99.3%)

- Agilent RL
a Mkrz 2114 ms
Ref 18 dBm Atten 20 dB -7.33 dB
#Peak
]I N N S N B B
18
dB/
T
Lafv
51 s2
Center 5.120 068 GHz Span @ Hz
es BH 8 MHz #WBH 56 MHz Sweep 3 ms (8001 pts)
Markar 1 Typs Fxi Anplituda
1R 3 Tine BB2.1 pe -8.75 dbm
la (3 Tine 2.1 me -8.81 dB
2R ) Tim BE2.1 ps -8.75 dEn
28 @ Tim 2.114 ne -7.33 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No

10009516S-A

Duty Factor Calculation chart

Tx, IEEE802.11n (HT20), PN9, worst data mode 10(MCS)

Duty Factor Calculation

Duty Factor: 20log (1/duty cycle) = 0.2dB

duty cycle = 0.5208 / 0.5344 = 0.975 (97.5%)

- Agilent RL
a Mkr2 5344 ps
Ref 18 dBm Atten 20 dB 6.15 dB
#Peak
Y N S Y B
18
dB/
e T T ‘\ ' ‘w [ LI
LaAy ” |r'l
51 s2
Center 5.745 0608 GHz Span @ Hz
es BH 8 MHz #WBH 56 MHz Sweep 750 ps (8001 pts)
Mark Tr Typ xis Anplitud
1R 3 Tine 159.5 pe -48.12 dBm
la (3 Tine 520.5 ps 1.39 dB
2R ) Tine 159.5 ps -48.12 dEn
28 (33 Tine 534.4 pe 8.15 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No  10009516S-A

Burst rate confirmation

Tx, IEEE802.11n (HT40), PN9, worst data mode 8(MCS)

duty cycle = 0.7364 / 0.7499 = 0.982 (98.2%)
- Agilent RL
a Mkr2 7499 ps
Ref 18 dBm Atten 20 dB 1.21 dB
#Peak
3 S N N N B B
10 | | | |
dB/
' |
Lafv
51 s2
Center 5.755 @608 GHz Span @ Hz
es BH 8 MHz #WBH 56 MHz Sweep 1 ms (8081 pts)
Mark Tr Typ ¥ Axis Anplitud
1R 3 Tine 116.8 pe -46.84 dBu
la (3 Tine 736.4 pe 2.46 dB
2R ) Tine 116.8 ps -46.84 dEn
28 (33 Tine 749.9 pe 1.21 d8

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401 45 of 176



Test Report No  10009516S-A

Radiated Emission

Test place No.2 Semi Anechoic Chamber No.1 Semi Anechoic Chamber  No.1 Semi Anechoic Chamber

Date May 6, 2013 May 7, 2013 May 8, 2013

Temperature / Humidity 19 deg.C, 45 %RH 22 deg.C, 43 %RH 23 deg.C, 30 %RH

Engineer Hikaru Shirasawa Makoto Hosaka Makoto Hosaka

Mode TX, 2412 MHz

Tx, IEEE802.11b
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [deg]

Hori. 2390.000 [PK 43.7 27.2 24.7 38.4 57.2 73.9 16.7 100 0
Hori. 2496.170 |PK 47.8 27.4 24.8 38.3 61.7 73.9 12.2 100 189
Hori. 4824.000 [PK 45.3 30.8 7.1 37.2 46.0 73.9 27.9 100 294
Hori. 7236.000 [PK 45.5 36.2 8.6 39.5 50.8 73.9 23.1 100 0
Hori. 9648.000 [PK 43.4 38.3 9.8 37.3 54.2 73.9 19.7 100 17
Hori. 12060.000 |PK 43.9 39.2 111 38.1 56.1 73.9 17.8 100 0
Hori. 2390.000 [AV 34.3 27.2 24.7 38.4 47.8 53.9 6.1 100 0
Hori. 2496.170 |[AV 35.9 27.4 24.8 38.3 49.8 53.9 41 100 189
Hori. 4824.000 AV 37.8 30.8 7.1 37.2 38.5 53.9 15.4 100 294
Hori. 7236.000 [AV 35.8 36.2 8.6 39.5 41.1 53.9 12.8 100 0
Hori. 9648.000 [AV 34.1 38.3 9.8 37.3 44.9 53.9 9.0 100 17
Hori. 12060.000 |AV 34.0 39.2 111 38.1 46.2 53.9 7.7 100 0
Vert. 2390.000 [PK 44.7 27.2 24.7 38.4 58.2 73.9 15.7 100 0
Vert. 4824.000 [PK 46.5 30.8 7.1 37.2 47.2 73.9 26.7 100 132
Vert. 7236.000 [PK 46.4 36.2 8.6 39.5 51.7 73.9 22.2 100 0
Vert. 9648.000 [PK 42.8 38.3 9.8 37.3 53.6 73.9 20.3 155 269
Vert. 12060.000 |PK 44.0 39.2 111 38.1 56.2 73.9 17.7 100 0
Vert. 2390.000 [AV 34.4 271.2 24.7 38.4 47.9 53.9 6.0 100 0
Vert. 4824.000 [AV 40.9 30.8 7.1 37.2 41.6 53.9 12.3 100 132
Vert. 7236.000 [AV 35.5 36.2 8.6 39.5 40.8 53.9 13.1 100 0
Vert. 9648.000 [AV 34.1 38.3 9.8 37.3 44.9 53.9 9.0 155 269
Vert. 12060.000 |JAV 34.0 39.2 11.1 38.1 46.2 53.9 7.7 100 0

Result = Reading + Ant.Fac. + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

20dBc Data Sheet

(RBW 100kHz, VBW 300kHz)

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin  [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB]
Hori. 2412.000 [PK 83.2 27.3 24.7 38.3 96.9 - -
Hori. 2400.000 [PK 44.3 27.3 24.7 38.4 57.9 76.9 19.0
Vert. 2412.000 [PK 81.1 27.3 24.7 38.3 94.8 - -
Vert. 2400.000 |PK 41.2 27.3 24.7 38.4 54.8 74.8 20.0
Result = Reading + Ant.Fac. + Loss(Cable+Attenuator+Filter) - Gain(Amplifier)

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400

: +81 463 50 6401

Telephone
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Test Report No  10009516S-A

Radiated Emission

Test place No.2 Semi Anechoic Chamber No.1 Semi Anechoic Chamber  No.1 Semi Anechoic Chamber

Date May 6, 2013 May 7, 2013 May 8, 2013

Temperature / Humidity 19 deg.C, 45 %RH 22 deg.C, 43 %RH 23 deg.C, 30 %RH

Engineer Hikaru Shirasawa Makoto Hosaka Makoto Hosaka

Mode TX, 2437 MHz

Tx, IEEE802.11b
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [deg]

Hori. 2496.880 [PK 47.2 27.4 24.8 38.3 61.1 73.9 12.8 100 183
Hori. 4874.000 [PK 46.2 31.0 7.1 37.2 47.1 73.9 26.8 114 233
Hori. 7311.000 [PK 45.7 36.2 8.6 39.6 50.9 73.9 23.0 100 0
Hori. 9748.000 [PK 44.1 38.4 9.7 37.4 54.8 73.9 19.1 100 15
Hori. 12185.000 |PK 43.1 39.2 11.0 38.1 55.2 73.9 18.7 100 0
Hori. 2496.880 AV 35.8 27.4 24.8 38.3 49.7 53.9 4.2 100 183
Hori. 4874.000 [AV 38.0 31.0 7.1 37.2 38.9 53.9 15.0 114 233
Hori. 7311.000 [AV 35.7 36.2 8.6 39.6 40.9 53.9 13.0 100 0
Hori. 9748.000 [AV 34.2 38.4 9.7 37.4 44.9 53.9 9.0 100 15
Hori. 12185.000 |AV 33.9 39.2 11.0 38.1 46.0 53.9 7.9 100 0
Vert. 4874.000 [PK 47.1 31.0 7.1 37.2 48.0 73.9 25.9 100 131
Vert. 7311.000 [PK 45.1 36.2 8.6 39.6 50.3 73.9 23.6 100 0
Vert. 9748.000 [PK 43.3 38.4 9.7 37.4 54.0 73.9 19.9 100 317
Vert. 12185.000 |PK 42.2 39.2 11.0 38.1 54.3 73.9 19.6 100 0
Vert. 4874.000 [AV 40.7 31.0 7.1 37.2 41.6 53.9 12.3 100 131
Vert. 7311.000 [AV 35.6 36.2 8.6 39.6 40.8 53.9 13.1 100 0
Vert. 9748.000 [AV 34.7 38.4 9.7 37.4 45.4 53.9 8.5 100 317
Vert. 12185.000 |JAV 33.4 39.2 11.0 38.1 45.5 53.9 8.4 100 0

Result = Reading + Ant.Fac. + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

UL Japan, Inc.

Shonan EMC Lab.
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Test Report No  10009516S-A

Radiated Emission

Test place No.2 Semi Anechoic Chamber No.1 Semi Anechoic Chamber  No.1 Semi Anechoic Chamber

Date May 6, 2013 May 7, 2013 May 8, 2013

Temperature / Humidity 19 deg.C, 45 %RH 22 deg.C, 43 %RH 23 deg.C, 30 %RH

Engineer Hikaru Shirasawa Makoto Hosaka Makoto Hosaka

Mode TX, 2462 MHz

Tx, IEEE802.11b
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [deg]

Hori. 2483.500 [PK 44.4 27.4 24.8 38.3 58.3 73.9 15.6 100 0
Hori. 2495.840 |PK 48.4 27.4 24.8 38.3 62.3 73.9 11.6 100 133
Hori. 4924.000 [PK 46.0 31.1 7.1 37.2 47.0 73.9 26.9 100 289
Hori. 7386.000 [PK 46.1 36.3 8.6 39.6 51.4 73.9 22.5 100 0
Hori. 9848.000 [PK 44.0 38.6 9.6 37.5 54.7 73.9 19.2 100 14
Hori. 12310.000 |PK 43.5 39.1 10.9 38.1 55.4 73.9 18.5 100 0
Hori. 2483.500 [AV 34.3 27.4 24.8 38.3 48.2 53.9 5.7 100 0
Hori. 2495.840 |AV 35.8 27.4 24.8 38.3 49.7 53.9 4.2 100 133
Hori. 4924.000 [AV 39.3 31.1 7.1 37.2 40.3 53.9 13.6 100 289
Hori. 7386.000 [AV 36.2 36.3 8.6 39.6 41.5 53.9 12.4 100 0
Hori. 9848.000 [AV 34.8 38.6 9.6 37.5 45.5 53.9 8.4 100 14
Hori. 12310.000 |AV 34.0 39.1 10.9 38.1 45.9 53.9 8.0 100 0
Vert. 2483.500 [PK 43.7 27.4 24.8 38.3 57.6 73.9 16.3 100 130
Vert. 4924.000 [PK 47.3 31.1 7.1 37.2 48.3 73.9 25.6 100 143
Vert. 7386.000 [PK 45.4 36.3 8.6 39.6 50.7 73.9 23.2 100 0
Vert. 9848.000 [PK 43.9 38.6 9.6 37.5 54.6 73.9 19.3 100 317
Vert. 12310.000 |PK 43.3 39.1 10.9 38.1 55.2 73.9 18.7 100 0
Vert. 2483.500 [AV 34.1 274 24.8 38.3 48.0 53.9 5.9 100 130
Vert. 4924.000 [AV 41.3 31.1 7.1 37.2 42.3 53.9 11.6 100 143
Vert. 7386.000 [AV 35.6 36.3 8.6 39.6 40.9 53.9 13.0 100 0
Vert. 9848.000 [AV 34.6 38.6 9.6 37.5 45.3 53.9 8.6 100 317
Vert. 12310.000 |JAV 33.8 39.1 10.9 38.1 45.7 53.9 8.2 100 0

Result = Reading + Ant.Fac. + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

UL Japan, Inc.
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Test Report No  10009516S-A

Radiated Emission

Test place No.2 Semi Anechoic Chamber No.1 Semi Anechoic Chamber  No.1 Semi Anechoic Chamber

Date May 6, 2013 May 7, 2013 May 8, 2013

Temperature / Humidity 19 deg.C, 45 %RH 22 deg.C, 43 %RH 23 deg.C, 30 %RH

Engineer Hikaru Shirasawa Makoto Hosaka Makoto Hosaka

Mode TX, 2412 MHz

Tx, IEEE802.11g
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [deg]

Hori. 2390.000 [PK 54.2 27.2 24.7 38.4 67.7 73.9 6.2 100 0
Hori. 2495.660 [PK 47.2 27.4 24.8 38.3 61.1 73.9 12.8 100 165
Hori. 4824.000 [PK 47.6 30.8 7.1 37.2 48.3 73.9 25.6 117 299
Hori. 7236.000 [PK 45.8 36.2 8.6 39.5 51.1 73.9 22.8 100 0
Hori. 9648.000 [PK 43.1 38.3 9.8 37.3 53.9 73.9 20.0 100 15
Hori. 12060.000 |PK 43.8 39.2 111 38.1 56.0 73.9 17.9 100 0
Hori. 2390.000 [AV 38.1 27.2 24.7 38.4 51.6 53.9 2.3 100 0
Hori. 2495.660 AV 35.9 27.4 24.8 38.3 49.8 53.9 41 100 165
Hori. 4824.000 AV 35.6 30.8 7.1 37.2 36.3 53.9 17.6 117 299
Hori. 7236.000 [AV 35.9 36.2 8.6 39.5 41.2 53.9 12.7 100 0
Hori. 9648.000 [AV 33.9 38.3 9.8 37.3 44.7 53.9 9.2 100 15
Hori. 12060.000 |AV 34.3 39.2 111 38.1 46.5 53.9 7.4 100 0
Vert. 2390.000 [PK 53.1 27.2 24.7 38.4 66.6 73.9 7.3 100 0
Vert. 4824.000 [PK 48.5 30.8 7.1 37.2 49.2 73.9 24.7 100 141
Vert. 7236.000 [PK 45.7 36.2 8.6 39.5 51.0 73.9 22.9 100 0
Vert. 9648.000 [PK 42.6 38.3 9.8 37.3 53.4 73.9 20.5 100 251
Vert. 12060.000 |PK 43.5 39.2 111 38.1 55.7 73.9 18.2 100 0
Vert. 2390.000 [AV 37.5 271.2 24.7 38.4 51.0 53.9 2.9 100 0
Vert. 4824.000 [AV 37.2 30.8 7.1 37.2 37.9 53.9 16.0 100 141
Vert. 7236.000 [AV 35.7 36.2 8.6 39.5 41.0 53.9 12.9 100 0
Vert. 9648.000 [AV 33.9 38.3 9.8 37.3 44.7 53.9 9.2 100 251
Vert. 12060.000 |JAV 34.0 39.2 11.1 38.1 46.2 53.9 7.7 100 0

Result = Reading + Ant.Fac. + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

20dBc Data Sheet

(RBW 100kHz, VBW 300kHz)

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin  [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB]
Hori. 2412.000 [PK 84.2 27.3 24.7 38.3 97.9 - -
Hori. 2400.000 [PK 56.5 27.3 24.7 38.4 70.1 77.9 7.8
Vert. 2412.000 [PK 82.2 27.3 24.7 38.3 95.9 - -
Vert. 2400.000 |PK 54.8 27.3 24.7 38.4 68.4 75.9 7.5
Result = Reading + Ant.Fac. + Loss(Cable+Attenuator+Filter) - Gain(Amplifier)

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400

: +81 463 50 6401
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Test Report No  10009516S-A

Radiated Emission

Test place No.2 Semi Anechoic Chamber No.1 Semi Anechoic Chamber  No.1 Semi Anechoic Chamber

Date May 6, 2013 May 7, 2013 May 8, 2013

Temperature / Humidity 19 deg.C, 45 %RH 22 deg.C, 43 %RH 23 deg.C, 30 %RH

Engineer Hikaru Shirasawa Makoto Hosaka Makoto Hosaka

Mode TX, 2437 MHz

Tx, IEEE802.11g
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [deg]

Hori. 2495.530 [PK 47.8 27.4 24.8 38.3 61.7 73.9 12.2 100 164
Hori. 4874.000 [PK 45.7 31.0 7.1 37.2 46.6 73.9 27.3 100 158
Hori. 7311.000 [PK 45.7 36.2 8.6 39.6 50.9 73.9 23.0 100 0
Hori. 9748.000 [PK 43.2 38.4 9.7 37.4 53.9 73.9 20.0 100 15
Hori. 12185.000 |PK 44.5 39.2 11.0 38.1 56.6 73.9 17.3 100 0
Hori. 2495.530 AV 35.6 27.4 24.8 38.3 49.5 53.9 4.4 100 164
Hori. 4874.000 [AV 34.2 31.0 7.1 37.2 35.1 53.9 18.8 100 158
Hori. 7311.000 [AV 35.7 36.2 8.6 39.6 40.9 53.9 13.0 100 0
Hori. 9748.000 [AV 34.1 38.4 9.7 37.4 44.8 53.9 9.1 100 15
Hori. 12185.000 |AV 33.9 39.2 11.0 38.1 46.0 53.9 7.9 100 0
Vert. 4874.000 [PK 49.6 31.0 7.1 37.2 50.5 73.9 23.4 100 141
Vert. 7311.000 [PK 44.9 36.2 8.6 39.6 50.1 73.9 23.8 100 0
Vert. 9748.000 [PK 44.1 38.4 9.7 37.4 54.8 73.9 19.1 120 267
Vert. 12185.000 |PK 43.0 39.2 11.0 38.1 55.1 73.9 18.8 100 0
Vert. 4874.000 [AV 36.8 31.0 7.1 37.2 37.7 53.9 16.2 100 141
Vert. 7311.000 [AV 35.8 36.2 8.6 39.6 41.0 53.9 12.9 100 0
Vert. 9748.000 [AV 34.8 38.4 9.7 37.4 45.5 53.9 8.4 120 267
Vert. 12185.000 |JAV 33.9 39.2 11.0 38.1 46.0 53.9 7.9 100 0

Result = Reading + Ant.Fac. + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

UL Japan, Inc.
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Test Report No  10009516S-A

Radiated Emission

Test place No.2 Semi Anechoic Chamber No.1 Semi Anechoic Chamber  No.1 Semi Anechoic Chamber

Date May 6, 2013 May 7, 2013 May 8, 2013

Temperature / Humidity 19 deg.C, 45 %RH 22 deg.C, 43 %RH 23 deg.C, 30 %RH

Engineer Hikaru Shirasawa Makoto Hosaka Makoto Hosaka

Mode TX, 2462 MHz

Tx, IEEE802.11g
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [deg]

Hori. 2483.500 [PK 57.3 27.4 24.8 38.3 71.2 73.9 2.7 100 0
Hori. 2495.000 [PK 47.1 27.4 24.8 38.3 61.0 73.9 12.9 100 166
Hori. 4924.000 [PK 46.3 31.1 7.1 37.2 47.3 73.9 26.6 100 152
Hori. 7386.000 [PK 45.5 36.3 8.6 39.6 50.8 73.9 23.1 100 0
Hori. 9848.000 [PK 43.8 38.6 9.6 37.5 54.5 73.9 19.4 100 14
Hori. 12310.000 |PK 43.2 39.1 10.9 38.1 55.1 73.9 18.8 100 0
Hori. 2483.500 [AV 39.6 27.4 24.8 38.3 53.5 53.9 0.4 100 0
Hori. 2495.000 [AV 35.5 27.4 24.8 38.3 49.4 53.9 45 100 166
Hori. 4924.000 [AV 35.8 31.1 7.1 37.2 36.8 53.9 17.1 100 152
Hori. 7386.000 [AV 35.6 36.3 8.6 39.6 40.9 53.9 13.0 100 0
Hori. 9848.000 [AV 34.4 38.6 9.6 37.5 45.1 53.9 8.8 100 14
Hori. 12310.000 |AV 33.8 39.1 10.9 38.1 45.7 53.9 8.2 100 0
Vert. 2483.500 [PK 56.3 27.4 24.8 38.3 70.2 73.9 3.7 111 133
Vert. 4924.000 [PK 46.6 31.1 7.1 37.2 47.6 73.9 26.3 100 163
Vert. 7386.000 [PK 45.0 36.3 8.6 39.6 50.3 73.9 23.6 100 0
Vert. 9848.000 [PK 43.2 38.6 9.6 37.5 53.9 73.9 20.0 135 261
Vert. 12310.000 |PK 43.7 39.1 10.9 38.1 55.6 73.9 18.3 100 0
Vert. 2483.500 [AV 38.1 274 24.8 38.3 52.0 53.9 1.9 100 0
Vert. 4924.000 [AV 35.9 31.1 7.1 37.2 36.9 53.9 17.0 100 163
Vert. 7386.000 [AV 35.6 36.3 8.6 39.6 40.9 53.9 13.0 100 0
Vert. 9848.000 [AV 35.0 38.6 9.6 37.5 45.7 53.9 8.2 135 261
Vert. 12310.000 |JAV 33.7 39.1 10.9 38.1 45.6 53.9 8.3 100 0

Result = Reading + Ant.Fac. + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

UL Japan, Inc.
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Test Report No  10009516S-A

Test place
Date

Temperature / Humidity

Radiated Emission

No.2 Semi Anechoic Chamber
May 3, 2013

21 deg.C, 40 %RH

No.1 Semi Anechoic Chamber
May 7, 2013
22 deg.C, 43 %RH

No.1 Semi Anechoic Chamber
May 8, 2013
23 deg.C, 30 %RH

May 14, 2013
25 deg.C, 40 %RH

Engineer Makoto Hosaka Makoto Hosaka Makoto Hosaka Makoto Hosaka
Mode TX, 2412 MHz
Tx, IEEE802.11n HT20
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuv/m] | [dBuV/m] [dB] [cm] [deg]
Hori. 299.263 [QP 345 18.9 11.0 317 32.7 46.0 133 163 164
Hori. 335.989 [QP 48.9 149 7.6 31.6 39.8 46.0 6.2 100 28
Hori. 899.921 [QP 323 22.9 10.2 30.9 345 46.0 115 100 90
Hori. 2390.000 |PK 48.9 27.2 24.7 38.4 62.4 73.9 115 100 0
Hori. 2488.900 |PK 485 27.4 24.8 38.3 62.4 73.9 115 148 142
Hori. 4824.000 |PK 42.9 30.8 7.1 37.2 43.6 73.9 30.3 100 280
Hori. 7236.000 |PK 44.9 36.2 8.6 39.5 50.2 73.9 23.7 100 0
Hori. 9648.000 |PK 411 38.3 9.8 37.3 51.9 73.9 22.0 100 0
Hori. 12060.000 [PK 42.9 39.2 111 38.1 55.1 73.9 18.8 100 0
Hori. 2390.000 |AV 36.2 27.2 24.7 38.4 49.7 53.9 4.2 100 0
Hori. 2488.900 |AV 35.8 27.4 24.8 38.3 49.7 53.9 4.2 148 142
Hori. 4824.000 |AV 33.9 30.8 7.1 37.2 34.6 53.9 19.3 100 280
Hori. 7236.000 |AV 35.2 36.2 8.6 39.5 40.5 53.9 134 100 0
Hori. 9648.000 |AV 32.9 38.3 9.8 37.3 43.7 53.9 10.2 100 0
Hori. 12060.000 |AV 34.0 39.2 111 38.1 46.2 53.9 7.7 100 0
Vert. 70.373 |QP 41.6 6.7 7.4 31.9 23.8 40.0 16.2 100 329
Vert. 99.753 |QP 43.2 10.6 8.1 31.9 30.0 435 135 100 108
Vert. 144.000 |QP 413 149 8.8 318 33.2 435 10.3 100 133
Vert. 199.453 |QP 335 16.9 9.4 318 28.0 435 155 100 81
Vert. 2390.000 |PK 46.9 27.2 24.7 38.4 60.4 73.9 135 100 227
Vert. 4824.000 |PK 43.9 30.8 7.1 37.2 44.6 73.9 29.3 100 135
Vert. 7236.000 |PK 45.2 36.2 8.6 39.5 50.5 73.9 23.4 100 0
Vert. 9648.000 |PK 415 38.3 9.8 37.3 52.3 73.9 216 100 0
Vert. 12060.000 [PK 42.9 39.2 111 38.1 55.1 73.9 18.8 100 0
Vert. 2390.000 |AV 35.1 27.2 24.7 38.4 48.6 53.9 5.3 100 227
Vert. 4824.000 |AV 34.4 30.8 7.1 37.2 35.1 53.9 18.8 100 135
Vert. 7236.000 |AV 35.4 36.2 8.6 39.5 40.7 53.9 13.2 100 0
Vert. 9648.000 |AV 32.8 38.3 9.8 37.3 43.6 53.9 10.3 100 0
Vert. 12060.000 |AV 34.1 39.2 11.1 38.1 46.3 53.9 7.6 100 0
Result = Reading + Ant.Fac. + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
20dBc Data Sheet (RBW 100kHz, VBW 300kHz)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin  [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuv/m] | [dBuV/m] [dB]

Hori. 2412.000 |PK 85.2 27.3 24.7 38.3 98.9 - -
Hori. 2400.000 |PK 55.2 27.3 24.7 38.4 68.8 78.9 10.1
Vert. 2412.000 |PK 84.2 27.3 24.7 38.3 97.9 - -
Vert. 2400.000 |PK 52.2 27.3 24.7 38.4 65.8 77.9 12.1
Result = Reading + Ant.Fac. + Loss(Cable+Attenuator+Filter) - Gain(Amplifier)

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test Report No  10009516S-A

Radiated Emission

Test place No.2 Semi Anechoic Chamber No.1 Semi Anechoic Chamber  No.1 Semi Anechoic Chamber

Date May 3, 2013 May 7, 2013 May 8, 2013

Temperature / Humidity 21 deg.C, 40 %RH 22 deg.C, 43 %RH 23 deg.C, 30 %RH

Engineer Makoto Hosaka Makoto Hosaka Makoto Hosaka

Mode TX, 2437 MHz

Tx, IEEE802.11n HT20
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuVv/m] [dB] [cm] [deg]

Hori. 4874.000 [PK 42.8 31.0 7.1 37.2 43.7 73.9 30.2 100 335
Hori. 7311.000 [PK 44.6 36.2 8.6 39.6 49.8 73.9 241 100 0
Hori. 9748.000 [PK 415 38.4 9.7 374 52.2 73.9 21.7 100 0
Hori. 12185.000 [PK 425 39.2 11.0 38.1 54.6 73.9 19.3 100 0
Hori. 4874.000 AV 33.9 31.0 7.1 37.2 34.8 53.9 19.1 100 335
Hori. 7311.000 AV 35.8 36.2 8.6 39.6 41.0 53.9 129 100 0
Hori. 9748.000 AV 33.0 38.4 9.7 374 43.7 53.9 10.2 100 0
Hori. 12185.000 (AV 33.8 39.2 11.0 38.1 45.9 53.9 8.0 100 0
Vert. 4874.000 [PK 43.2 31.0 7.1 37.2 441 73.9 29.8 100 133
Vert. 7311.000 [PK 441 36.2 8.6 39.6 49.3 73.9 24.6 100 0
Vert. 9748.000 [PK 423 38.4 9.7 374 53.0 73.9 20.9 100 0
Vert. 12185.000 [PK 43.3 39.2 11.0 38.1 55.4 73.9 185 100 0
Vert. 4874.000 AV 34.0 31.0 7.1 37.2 34.9 53.9 19.0 100 133
Vert. 7311.000 (AV 35.6 36.2 8.6 39.6 40.8 53.9 131 100 0
Vert. 9748.000 AV 33.3 38.4 9.7 374 44.0 53.9 9.9 100 0
Vert. 12185.000 [AV 34.2 39.2 11.0 38.1 46.3 53.9 7.6 100 0

Result = Reading + Ant.Fac. + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
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Test Report No  10009516S-A

Radiated Emission

Test place No.2 Semi Anechoic Chamber No.1 Semi Anechoic Chamber  No.1 Semi Anechoic Chamber

Date May 3, 2013 May 7, 2013 May 8, 2013

Temperature / Humidity 21 deg.C, 40 %RH 22 deg.C, 43 %RH 23 deg.C, 30 %RH

Engineer Makoto Hosaka Makoto Hosaka Makoto Hosaka

Mode TX, 2462 MHz

Tx, IEEE802.11n HT20
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [deg]

Hori. 2483.500 [PK 51.2 27.4 24.8 38.3 65.1 73.9 8.8 100 0
Hori. 4924.000 [PK 42.7 31.1 7.1 37.2 43.7 73.9 30.2 100 234
Hori. 7386.000 [PK 44.1 36.3 8.6 39.6 49.4 73.9 24.5 100 0
Hori. 9848.000 [PK 42.4 38.6 9.6 37.5 53.1 73.9 20.8 100 0
Hori. 12310.000 |PK 42.5 39.1 10.9 38.1 54.4 73.9 19.5 100 0
Hori. 2483.500 [AV 37.6 27.4 24.8 38.3 51.5 53.9 24 100 0
Hori. 4924.000 AV 33.8 31.1 7.1 37.2 34.8 53.9 19.1 100 234
Hori. 7386.000 [AV 35.6 36.3 8.6 39.6 40.9 53.9 13.0 100 0
Hori. 9848.000 [AV 33.3 38.6 9.6 37.5 44.0 53.9 9.9 100 0
Hori. 12310.000 |AV 34.1 39.1 10.9 38.1 46.0 53.9 7.9 100 0
Vert. 2483.500 [PK 50.3 27.4 24.8 38.3 64.2 73.9 9.7 100 229
Vert. 4924.000 [PK 43.9 31.1 7.1 37.2 44.9 73.9 29.0 100 135
Vert. 7386.000 [PK 45.3 36.3 8.6 39.6 50.6 73.9 23.3 100 0
Vert. 9848.000 [PK 42.0 38.6 9.6 37.5 52.7 73.9 21.2 100 0
Vert. 12310.000 |PK 44.3 39.1 10.9 38.1 56.2 73.9 17.7 100 0
Vert. 2483.500 [AV 36.5 274 24.8 38.3 50.4 53.9 3.5 100 229
Vert. 4924.000 [AV 34.6 31.1 7.1 37.2 35.6 53.9 18.3 100 135
Vert. 7386.000 [AV 36.2 36.3 8.6 39.6 41.5 53.9 12.4 100 0
Vert. 9848.000 [AV 33.2 38.6 9.6 37.5 43.9 53.9 10.0 100 0
Vert. 12310.000 |JAV 34.0 39.1 10.9 38.1 45.9 53.9 8.0 100 0

Result = Reading + Ant.Fac. + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
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Test Report No  10009516S-A

Radiated Emission

Test place No.2 Semi Anechoic Chamber No.1 Semi Anechoic Chamber  No.1 Semi Anechoic Chamber

Date May 3, 2013 May 7, 2013 May 8, 2013

Temperature / Humidity 21 deg.C, 40 %RH 22 deg.C, 43 %RH 23 deg.C, 30 %RH

Engineer Makoto Hosaka Makoto Hosaka Makoto Hosaka

Mode TX, 2422 MHz

Tx, IEEE802.11n HT40
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [deg]

Hori. 2390.000 [PK 55.0 27.2 24.7 38.4 68.5 73.9 5.4 100 0
Hori. 4844.000 [PK 45.3 30.9 7.1 37.2 46.1 73.9 27.8 100 335
Hori. 7266.000 [PK 44.0 36.2 8.6 39.5 49.3 73.9 24.6 100 0
Hori. 9688.000 [PK 42.1 38.3 9.7 37.3 52.8 73.9 211 100 0
Hori. 12110.000 |PK 43.4 39.2 111 38.1 55.6 73.9 18.3 100 0
Hori. 2390.000 [AV 39.1 27.2 24.7 38.4 52.6 53.9 1.3 100 0
Hori. 4844.000 AV 33.6 30.9 7.1 37.2 34.4 53.9 19.5 100 335
Hori. 7266.000 [AV 35.6 36.2 8.6 39.5 40.9 53.9 13.0 100 0
Hori. 9688.000 [AV 33.0 38.3 9.7 37.3 43.7 53.9 10.2 100 0
Hori. 12110.000 |AV 34.5 39.2 111 38.1 46.7 53.9 7.2 100 0
Vert. 2390.000 [PK 51.5 271.2 24.7 38.4 65.0 73.9 8.9 100 224
Vert. 4844.000 [PK 43.6 30.9 7.1 37.2 44.4 73.9 29.5 100 144
Vert. 7266.000 [PK 44.8 36.2 8.6 39.5 50.1 73.9 23.8 100 0
Vert. 9688.000 [PK 42.4 38.3 9.7 37.3 53.1 73.9 20.8 154 314
Vert. 12110.000 |PK 43.4 39.2 111 38.1 55.6 73.9 18.3 100 0
Vert. 2390.000 [AV 37.4 271.2 24.7 38.4 50.9 53.9 3.0 100 224
Vert. 4844.000 [AV 33.5 30.9 7.1 37.2 34.3 53.9 19.6 100 144
Vert. 7266.000 [AV 35.5 36.2 8.6 39.5 40.8 53.9 13.1 100 0
Vert. 9688.000 [AV 33.1 38.3 9.7 37.3 43.8 53.9 10.1 154 314
Vert. 12110.000 |JAV 34.1 39.2 11.1 38.1 46.3 53.9 7.6 100 0

Result = Reading + Ant.Fac. + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

20dBc Data Sheet

(RBW 100kHz, VBW 300kHz)

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin  [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB]
Hori. 2422.000 [PK 83.1 27.3 24.7 38.3 96.8 - -
Hori. 2400.000 [PK 53.9 27.3 24.7 38.4 67.5 76.8 9.3
Vert. 2422.000 [PK 81.5 27.3 24.7 38.3 95.2 - -
Vert. 2400.000 |PK 50.9 27.3 24.7 38.4 64.5 75.2 10.7
Result = Reading + Ant.Fac. + Loss(Cable+Attenuator+Filter) - Gain(Amplifier)

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
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Test Report No  10009516S-A

Radiated Emission

Test place No.2 Semi Anechoic Chamber No.1 Semi Anechoic Chamber  No.1 Semi Anechoic Chamber

Date May 3, 2013 May 7, 2013 May 8, 2013

Temperature / Humidity 21 deg.C, 40 %RH 22 deg.C, 43 %RH 23 deg.C, 30 %RH

Engineer Makoto Hosaka Makoto Hosaka Makoto Hosaka

Mode TX, 2437 MHz

Tx, IEEE802.11n HT40
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuVv/m] [dB] [cm] [deg]

Hori. 4874.000 [PK 424 31.0 7.1 37.2 43.3 73.9 30.6 112 278
Hori. 7311.000 [PK 443 36.2 8.6 39.6 49.5 73.9 24.4 100 0
Hori. 9748.000 [PK 42.0 38.4 9.7 374 52.7 73.9 21.2 100 0
Hori. 12185.000 [PK 43.2 39.2 11.0 38.1 55.3 73.9 18.6 100 0
Hori. 4874.000 AV 33.6 31.0 7.1 37.2 345 53.9 194 112 278
Hori. 7311.000 AV 35.6 36.2 8.6 39.6 40.8 53.9 131 100 0
Hori. 9748.000 AV 33.3 38.4 9.7 374 44.0 53.9 9.9 100 0
Hori. 12185.000 (AV 34.1 39.2 11.0 38.1 46.2 53.9 7.7 100 0
Vert. 4874.000 [PK 447 31.0 7.1 37.2 45.6 73.9 28.3 100 113
Vert. 7311.000 [PK 44.6 36.2 8.6 39.6 49.8 73.9 241 100 0
Vert. 9748.000 [PK 42.0 38.4 9.7 374 52.7 73.9 21.2 100 0
Vert. 12185.000 [PK 43.9 39.2 11.0 38.1 56.0 73.9 17.9 100 0
Vert. 4874.000 (AV 335 31.0 7.1 37.2 344 53.9 19.5 100 113
Vert. 7311.000 AV 35.6 36.2 8.6 39.6 40.8 53.9 131 100 0
Vert. 9748.000 AV 32.9 38.4 9.7 374 43.6 53.9 10.3 100 0
Vert. 12185.000 [AV 34.0 39.2 11.0 38.1 46.1 53.9 7.8 100 0

Result = Reading + Ant.Fac. + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
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Test Report No  10009516S-A

Radiated Emission

Test place No.2 Semi Anechoic Chamber No.1 Semi Anechoic Chamber  No.1 Semi Anechoic Chamber

Date May 3, 2013 May 7, 2013 May 8, 2013

Temperature / Humidity 21 deg.C, 40 %RH 22 deg.C, 43 %RH 23 deg.C, 30 %RH

Engineer Makoto Hosaka Makoto Hosaka Makoto Hosaka

Mode TX, 2452 MHz

Tx, IEEE802.11n HT40
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [deg]

Hori. 2483.500 [PK 55.7 27.4 24.8 38.3 69.6 73.9 43 100 0
Hori. 4904.000 [PK 43.4 31.1 7.1 37.2 44.4 73.9 29.5 100 280
Hori. 7356.000 [PK 44.7 36.3 85 39.6 49.9 73.9 24.0 100 0
Hori. 9808.000 [PK 42.4 38.5 9.7 37.5 53.1 73.9 20.8 100 0
Hori. 12260.000 |PK 43.3 39.2 10.9 38.1 55.3 73.9 18.6 100 0
Hori. 2483.500 [AV 39.8 27.4 24.8 38.3 53.7 53.9 0.2 100 0
Hori. 4904.000 [AV 34.6 31.1 7.1 37.2 35.6 53.9 18.3 100 280
Hori. 7356.000 [AV 36.0 36.3 85 39.6 41.2 53.9 12.7 100 0
Hori. 9808.000 [AV 33.0 38.5 9.7 37.5 43.7 53.9 10.2 100 0
Hori. 12260.000 |AV 34.5 39.2 10.9 38.1 46.5 53.9 7.4 100 0
Vert. 2483.500 [PK 53.6 27.4 24.8 38.3 67.5 73.9 6.4 100 227
Vert. 4904.000 [PK 42.8 31.1 7.1 37.2 43.8 73.9 30.1 100 159
Vert. 7356.000 [PK 45.6 36.3 8.5 39.6 50.8 73.9 23.1 100 0
Vert. 9808.000 [PK 42.2 38.5 9.7 37.5 52.9 73.9 21.0 100 0
Vert. 12260.000 |PK 43.9 39.2 10.9 38.1 55.9 73.9 18.0 100 0
Vert. 2483.500 [AV 38.9 274 24.8 38.3 52.8 53.9 11 100 227
Vert. 4904.000 [AV 34.0 31.1 7.1 37.2 35.0 53.9 18.9 100 159
Vert. 7356.000 [AV 36.2 36.3 8.5 39.6 41.4 53.9 12.5 100 0
Vert. 9808.000 [AV 33.0 38.5 9.7 37.5 43.7 53.9 10.2 100 0
Vert. 12260.000 |JAV 34.4 39.2 10.9 38.1 46.4 53.9 7.5 100 0

Result = Reading + Ant.Fac. + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
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Test Report No  10009516S-A

Test place
Date

Temperature / Humidity

Radiated Emission

No.2 Semi Anechoic Chamber
May 6, 2013

19 deg.C, 45 %RH

No.1 Semi Anechoic Chamber
May 7, 2013
22 deg.C, 43 %RH

No.1 Semi Anechoic Chamber
May 9, 2013
25 deg.C, 40 %RH

No.1 Semi Anechoic Chamber
May 10, 2013
24 deg.C, 41 %RH

Engineer Hikaru Shirasawa Makoto Hosaka Makoto Hosaka Makoto Hosaka
Mode TX, 5745 MHz
Tx, IEEE802.11a
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB] [em] [deg]
Hori. 3830.000 [PK 45.2 29.4 15.8 37.9 52.5 73.9 21.4 100 350
Hori. 5725.000 [PK 52.6 32.3 17.1 37.7 64.3 73.9 9.6 100 16
Hori. 7660.000 [PK 47.4 36.6 8.6 39.5 53.1 73.9 20.8 100 97
Hori. 11490.000 |PK 44.5 39.8 9.8 38.9 55.2 73.9 18.7 100 354
Hori. 3830.000 [AV 34.6 29.4 15.8 37.9 41.9 53.9 12.0 100 350
Hori. 5725.000 [AV 36.8 32.3 17.1 37.7 48.5 53.9 5.4 100 16
Hori. 7660.000 [AV 38.4 36.6 8.6 39.5 44.1 53.9 9.8 100 97
Hori. 11490.000 |AV 34.6 39.8 9.8 38.9 45.3 53.9 8.6 100 354
Vert. 3830.000 [PK 44.3 29.4 15.8 37.9 51.6 73.9 22.3 100 9
Vert. 5725.000 [PK 50.1 32.3 17.1 37.7 61.8 73.9 12.1 100 66
Vert. 7660.000 [PK 46.9 36.6 8.6 39.5 52.6 73.9 21.3 100 349
Vert. 11490.000 |PK 44.5 39.8 9.8 38.9 55.2 73.9 18.7 115 97
Vert. 3830.000 [AV 34.3 29.4 15.8 37.9 41.6 53.9 12.3 100 9
Vert. 5725.000 [AV 36.8 32.3 17.1 37.7 48.5 53.9 5.4 100 66
Vert. 7660.000 [AV 37.9 36.6 8.6 39.5 43.6 53.9 10.3 100 349
Vert. 11490.000 |JAV 34.2 39.8 9.8 38.9 44.9 53.9 9.0 115 97

Result = Reading + Ant.Fac. + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401
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Test Report No  10009516S-A

Test place
Date

Temperature / Humidity

Radiated Emission

No.2 Semi Anechoic Chamber
May 6, 2013

19 deg.C, 45 %RH

No.1 Semi Anechoic Chamber

May 7, 2013
22 deg.C, 43

%RH

No.1 Semi Anechoic Chamber
May 9, 2013
25 deg.C, 40 %RH

No.1 Semi Anechoic Chamber
May 10, 2013
24 deg.C, 41 %RH

Engineer Hikaru Shirasawa Makoto Hosaka Makoto Hosaka Makoto Hosaka
Mode TX, 5785 MHz
Tx, IEEE802.11a
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB] [em] [deg]
Hori. 3856.670 [PK 43.9 29.4 15.8 37.8 51.3 73.9 22.6 100 357
Hori. 7713.330 [PK 46.9 36.7 8.6 39.4 52.8 73.9 211 100 95
Hori. 11570.000 |PK 43.5 39.8 9.9 38.8 54.4 73.9 19.5 100 7
Hori. 3856.670 [AV 34.3 29.4 15.8 37.8 41.7 53.9 12.2 100 357
Hori. 7713.330 [AV 38.0 36.7 8.6 39.4 43.9 53.9 10.0 100 95
Hori. 11570.000 |AV 34.3 39.8 9.9 38.8 45.2 53.9 8.7 100 7
Vert. 3856.670 [PK 43.2 29.4 15.8 37.8 50.6 73.9 23.3 100 6
Vert. 7713.330 |PK 46.9 36.7 8.6 39.4 52.8 73.9 211 100 262
Vert. 11570.000 |PK 44.3 39.8 9.9 38.8 55.2 73.9 18.7 100 8
Vert. 3856.670 [AV 34.0 29.4 15.8 37.8 41.4 53.9 12.5 100 6
Vert. 7713.330 [AV 37.6 36.7 8.6 39.4 43.5 53.9 10.4 100 262
Vert. 11570.000 |JAV 34.6 39.8 9.9 38.8 45.5 53.9 8.4 100 8

Result = Reading + Ant.Fac. + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test Report No  10009516S-A

Test place
Date

Temperature / Humidity

Radiated Emission

No.2 Semi Anechoic Chamber
May 6, 2013

19 deg.C, 45 %RH

No.1 Semi Anechoic Chamber

May 7, 2013

22 deg.C, 43 %RH

No.1 Semi Anechoic Chamber
May 9, 2013
25 deg.C, 40 %RH

No.1 Semi Anechoic Chamber
May 10, 2013
24 deg.C, 41 %RH

Engineer Hikaru Shirasawa Makoto Hosaka Makoto Hosaka Makoto Hosaka
Mode TX, 5825 MHz
Tx, IEEE802.11a
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB] [em] [deg]
Hori. 3883.330 [PK 44.3 29.4 15.8 37.8 51.7 73.9 22.2 100 0
Hori. 5850.000 [PK 45.1 32.7 17.2 37.9 57.1 73.9 16.8 100 262
Hori. 7766.670 |PK 46.0 36.8 8.6 39.3 52.1 73.9 21.8 100 95
Hori. 11650.000 |PK 44.2 39.7 10.0 38.6 55.3 73.9 18.6 100 4
Hori. 3883.330 [AV 34.2 29.4 15.8 37.8 41.6 53.9 12.3 100 0
Hori. 5850.000 [AV 34.8 32.7 17.2 37.9 46.8 53.9 7.1 100 262
Hori. 7766.670 [AV 36.9 36.8 8.6 39.3 43.0 53.9 10.9 100 95
Hori. 11650.000 |JAV 35.2 39.7 10.0 38.6 46.3 53.9 7.6 100 4
Vert. 3883.330 [PK 43.7 29.4 15.8 37.8 51.1 73.9 22.8 100 328
Vert. 5850.000 [PK 44.2 32.7 17.2 37.9 56.2 73.9 17.7 100 136
Vert. 7766.670 [PK 47.1 36.8 8.6 39.3 53.2 73.9 20.7 100 258
Vert. 11650.000 |PK 44.8 39.7 10.0 38.6 55.9 73.9 18.0 100 4
Vert. 3883.330 AV 34.2 29.4 15.8 37.8 41.6 53.9 12.3 100 328
Vert. 5850.000 [AV 35.2 32.7 17.2 37.9 47.2 53.9 6.7 100 136
Vert. 7766.670 [AV 37.7 36.8 8.6 39.3 43.8 53.9 10.1 100 258
Vert. 11650.000 |JAV 34.4 39.7 10.0 38.6 45.5 53.9 8.4 100 4

Result = Reading + Ant.Fac. + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test Report No  10009516S-A

Revised date: June 18, 2013

Test place
Date

Temperature / Humidity

Radiated Emission

No.2 Semi Anechoic Chamber
May 4, 2013

20 deg.C, 41 %RH

No.1 Semi Anechoic Chamber
May 7, 2013
22 deg.C, 43 %RH

No.1 Semi Anechoic Chamber
May 9, 2013
25 deg.C, 40 %RH

No.1 Semi Anechoic Chamber
May 10, 2013
24 deg.C, 41 %RH

Engineer Makoto Hosaka Makoto Hosaka Makoto Hosaka Makoto Hosaka
Mode TX, 5745 MHz
Tx, IEEE802.11n HT20
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuv/m] | [dBuV/m] [dB] [cm] [deg]
Hori. 3830.000 |PK 445 29.4 15.8 37.9 51.8 73.9 22.1 125 0
Hori. 5725.000 |PK 46.1 323 171 37.7 57.8 73.9 16.1 100 195
Hori. 7660.000 |PK 47.0 36.6 8.6 39.5 52.7 73.9 21.2 114 100
Hori. 11490.000 [PK 441 39.8 9.8 38.9 54.8 73.9 19.1 116 252
Hori. 3830.000 |AV 35.2 29.4 15.8 37.9 425 53.9 114 125 0
Hori. 5725.000 |AV 35.7 323 171 37.7 47.4 53.9 6.5 100 195
Hori. 7660.000 |AV 38.3 36.6 8.6 39.5 44.0 53.9 9.9 114 100
Vert. 3830.000 |PK 44.8 29.4 15.8 37.9 52.1 73.9 218 100 277
Vert. 5725.000 |PK 46.1 323 171 37.7 57.8 73.9 16.1 100 0
Vert. 7660.000 |PK 46.3 36.6 8.6 39.5 52.0 73.9 21.9 100 343
Vert. 11490.000 [PK 45.1 39.8 9.8 38.9 55.8 73.9 18.1 100 286
Vert. 3830.000 |AV 35.5 29.4 15.8 37.9 42.8 53.9 111 100 277
Vert. 5725.000 |AV 35.8 323 171 37.7 475 53.9 6.4 100 0
Vert. 7660.000 |AV 37.9 36.6 8.6 39.5 43.6 53.9 10.3 100 343
Result = Reading + Ant.Fac. + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Average measurement value with duty factor
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Duty Result Limit Margin  [Remark
Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuv/m] | [dBuv/m] | [dB]
Hori. 11490.000 |AV 34.2 39.8 9.8 38.9 0.2 45.1 53.9 8.8
Vert. 11490.000 |AV 34.6 39.8 9.8 38.9 0.2 45.5 53.9 8.4

Result = Reading + Ant.Fac. + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor

*12.2.5.2 was applied to AV detection, since the duty cycle is less than 98% and video triggering or signal gating cannot be used.

Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test Report No  10009516S-A

Revised date: June 18, 2013

Test place
Date

Temperature / Humidity

Radiated Emission

No.2 Semi Anechoic Chamber
May 4, 2013

20 deg.C, 41 %RH

No.1 Semi Anechoic Chamber
May 7, 2013
22 deg.C, 43 %RH

No.1 Semi Anechoic Chamber
May 9, 2013
25 deg.C, 40 %RH

No.1 Semi Anechoic Chamber
May 10, 2013
24 deg.C, 41 %RH

Engineer Makoto Hosaka Makoto Hosaka Makoto Hosaka Makoto Hosaka
Mode TX, 5785 MHz
Tx, IEEE802.11n HT20
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuv/m] | [dBuV/m] [dB] [cm] [deg]
Hori. 3856.670 |PK 45.1 29.4 15.8 37.8 52.5 73.9 21.4 100 349
Hori. 7713.330 |PK 47.4 36.7 8.6 39.4 53.3 73.9 20.6 104 94
Hori. 11570.000 [PK 44.0 39.8 9.9 38.8 54.9 73.9 19.0 109 0
Hori. 3856.670 |AV 35.9 29.4 15.8 37.8 433 53.9 10.6 100 349
Hori. 7713.330 |AV 39.3 36.7 8.6 39.4 45.2 53.9 8.7 104 94
Vert. 3856.670 |PK 44.4 29.4 15.8 37.8 51.8 73.9 221 100 105
Vert. 7713.330 |PK 47.0 36.7 8.6 39.4 52.9 73.9 21.0 109 258
Vert. 11570.000 [PK 455 39.8 9.9 38.8 56.4 73.9 175 128 283
Vert. 3856.670 |AV 35.4 29.4 15.8 37.8 42.8 53.9 111 100 105
Vert. 7713.330 |AV 38.6 36.7 8.6 39.4 44.5 53.9 9.4 109 258
Result = Reading + Ant.Fac. + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Average measurement value with duty factor
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Duty Result Limit Margin  [Remark
Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuv/m] | [dBuv/m] | [dB]
Hori. 11570.000 |AV 345 39.8 9.9 38.8 0.2 45.6 53.9 8.3
Vert. 11570.000 |AV 35.2 39.8 9.9 38.8 0.2 46.3 53.9 7.6

Result = Reading + Ant.Fac. + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor

*12.2.5.2 was applied to AV detection, since the duty cycle is less than 98% and video triggering or signal gating cannot be used.

Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401
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Facsimile
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Test Report No  10009516S-A

Revised date: June 18, 2013

Test place
Date

Temperature / Humidity

Radiated Emission

No.2 Semi Anechoic Chamber
May 4, 2013

20 deg.C, 41 %RH

No.1 Semi Anechoic Chamber

May 7, 2013

22 deg.C, 43 %RH

No.1 Semi Anechoic Chamber
May 9, 2013
25 deg.C, 40 %RH

No.1 Semi Anechoic Chamber
May 10, 2013
24 deg.C, 41 %RH

Engineer Makoto Hosaka Makoto Hosaka Makoto Hosaka Makoto Hosaka
Mode TX, 5825 MHz
Tx, IEEE802.11n HT20
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuv/m] | [dBuV/m] [dB] [cm] [deg]
Hori. 3883.330 |PK 44.6 29.4 15.8 37.8 52.0 73.9 21.9 100 337
Hori. 5850.000 |PK 44.2 32.7 17.2 37.9 56.2 73.9 17.7 100 0
Hori. 7766.670 |PK 46.6 36.8 8.6 39.3 52.7 73.9 21.2 100 93
Hori. 11650.000 [PK 44.7 39.7 10.0 38.6 55.8 73.9 18.1 100 9
Hori. 3883.330 |AV 35.4 29.4 15.8 37.8 42.8 53.9 111 100 337
Hori. 5850.000 |AV 34.6 32.7 17.2 37.9 46.6 53.9 7.3 100 0
Hori. 7766.670 |AV 38.0 36.8 8.6 39.3 441 53.9 9.8 100 93
Vert. 3883.330 |PK 445 29.4 15.8 37.8 51.9 73.9 22.0 100 291
Vert. 5850.000 |PK 44.4 32.7 17.2 37.9 56.4 73.9 175 100 0
Vert. 7766.670 |PK 46.1 36.8 8.6 39.3 52.2 73.9 217 100 270
Vert. 11650.000 [PK 45.9 39.7 10.0 38.6 57.0 73.9 16.9 123 284
Vert. 3883.330 |AV 35.5 29.4 15.8 37.8 42.9 53.9 11.0 100 291
Vert. 5850.000 |AV 34.8 32.7 17.2 37.9 46.8 53.9 7.1 100 0
Vert. 7766.670 |AV 37.6 36.8 8.6 39.3 43.7 53.9 10.2 100 270
Result = Reading + Ant.Fac. + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
Average measurement value with duty factor
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Duty Result Limit Margin  [Remark
Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuv/m] | [dBuv/m] | [dB]
Hori. 11650.000 |AV 34.9 39.7 10.0 38.6 0.2 46.2 53.9 7.7
Vert. 11650.000 |AV 35.8 39.7 10.0 38.6 0.2 47.1 53.9 6.8

Result = Reading + Ant.Fac. + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor

*12.2.5.2 was applied to AV detection, since the duty cycle is less than 98% and video triggering or signal gating cannot be used.

Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test Report No  10009516S-A

Test place
Date

Temperature / Humidity

Radiated Emission

No.2 Semi Anechoic Chamber
May 4, 2013

20 deg.C, 41 %RH

No.1 Semi Anechoic Chamber
May 8, 2013
22 deg.C, 30 %RH

No.1 Semi Anechoic Chamber
May 9, 2013
25 deg.C, 40 %RH

No.1 Semi Anechoic Chamber
May 10, 2013
24 deg.C, 41 %RH

Engineer Makoto Hosaka Makoto Hosaka Makoto Hosaka Makoto Hosaka
Mode TX, 5755 MHz
Tx, IEEE802.11n HT40
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [em] [deg]
Hori. 3836.670 [PK 44.0 29.4 15.8 37.9 51.3 73.9 22.6 100 331
Hori. 5725.000 [PK 51.6 32.3 17.1 37.7 63.3 73.9 10.6 100 191
Hori. 7673.330 [PK 47.7 36.6 8.6 39.5 53.4 73.9 20.5 102 95
Hori. 11510.000 [PK 45.1 39.8 9.9 38.9 55.9 73.9 18.0 162 8
Hori. 3836.670 [AV 35.2 29.4 15.8 37.9 425 53.9 114 100 331
Hori. 5725.000 AV 38.4 32.3 17.1 37.7 50.1 53.9 3.8 100 191
Hori. 7673.330 [AV 39.5 36.6 8.6 39.5 45.2 53.9 8.7 102 95
Hori. 11510.000 (AV 34.1 39.8 9.9 38.9 449 53.9 9.0 162 8
Vert. 3836.670 [PK 441 29.4 15.8 37.9 51.4 73.9 225 126 82
Vert. 5725.000 [PK 52.7 32.3 17.1 37.7 64.4 73.9 9.5 100 91
Vert. 7673.330 [PK 46.4 36.6 8.6 39.5 52.1 73.9 21.8 119 259
Vert. 11510.000 [PK 442 39.8 9.9 38.9 55.0 73.9 18.9 125 280
Vert. 3836.670 [AV 35.0 29.4 15.8 37.9 423 53.9 11.6 126 82
Vert. 5725.000 [AV 38.7 32.3 17.1 37.7 50.4 53.9 35 100 91
Vert. 7673.330 [AV 38.3 36.6 8.6 39.5 44.0 53.9 9.9 119 259
Vert. 11510.000 [AV 34.4 39.8 9.9 38.9 45.2 53.9 8.7 125 280

Result = Reading + Ant.Fac. + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test Report No  10009516S-A

Test place
Date

Temperature / Humidity

Radiated Emission

No.2 Semi Anechoic Chamber
May 4, 2013

20 deg.C, 41 %RH

No.1 Semi Anechoic Chamber
May 8, 2013
22 deg.C, 30 %RH

No.1 Semi Anechoic Chamber
May 9, 2013
25 deg.C, 40 %RH

No.1 Semi Anechoic Chamber
May 10, 2013
24 deg.C, 41 %RH

Engineer Makoto Hosaka Makoto Hosaka Makoto Hosaka Makoto Hosaka
Mode TX, 5795 MHz
Tx, IEEE802.11n HT40
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [em] [deg]
Hori. 3863.330 [PK 441 29.4 15.8 37.8 51.5 73.9 224 107 354
Hori. 5850.000 [PK 441 32.7 17.2 37.9 56.1 73.9 17.8 100 257
Hori. 7726.670 [PK 474 36.7 8.6 394 53.3 73.9 20.6 100 94
Hori. 11590.000 [PK 442 39.7 9.9 38.7 55.1 73.9 18.8 100 9
Hori. 3863.330 (AV 35.2 29.4 15.8 37.8 42.6 53.9 11.3 107 354
Hori. 5850.000 [AV 34.8 32.7 17.2 37.9 46.8 53.9 7.1 100 257
Hori. 7726.670 [AV 38.9 36.7 8.6 394 448 53.9 9.1 100 94
Hori. 11590.000 (AV 344 39.7 9.9 38.7 45.3 53.9 8.6 100 9
Vert. 3863.330 [PK 443 29.4 15.8 37.8 51.7 73.9 22.2 100 279
Vert. 5850.000 [PK 442 32.7 17.2 37.9 56.2 73.9 17.7 100 293
Vert. 7726.670 [PK 46.8 36.7 8.6 394 52.7 73.9 21.2 108 267
Vert. 11590.000 [PK 449 39.7 9.9 38.7 55.8 73.9 18.1 100 282
Vert. 3863.330 (AV 35.7 29.4 15.8 37.8 43.1 53.9 10.8 100 279
Vert. 5850.000 [AV 34.6 32.7 17.2 37.9 46.6 53.9 7.3 100 293
Vert. 7726.670 [AV 38.9 36.7 8.6 394 448 53.9 9.1 108 267
Vert. 11590.000 [AV 35.0 39.7 9.9 38.7 45.9 53.9 8.0 100 282

Result = Reading + Ant.Fac. + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test Report No

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11b , PN9, worst antenna port 1, worst data mode 1Mbps

Tx, 2412MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

# Agilent # Agilent RL
Ret 77 dBp¥ #Atten 18 dB Ret 87 dBp¥ #Atten 18 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
1] 1]
67.0 67.0
dBpY dBpY e . - T
Lafv MA&MPWM.A;' g g g s WW 1 Lafv
s | \ s
Start 9.00 kHz Stop 156.00 kHz Start 158 kHz
#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)
Marker Trace Type ¥ Axig Marker Trace ¥ Axig Amplitude
30MHz - 1GHz
# Agilent
Ret 97 dBp¥ #Atten 18 dB
#Peak
Log
16
dB/
1]
67.0
dBpY e
LgAw
51 52
Start 30.0 MHz Stop 1.600 & GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 92.72 ms (1261 pts)
Marker Trace Type ¥ Axig

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile




Test Report No

10009516S-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11b , PN9, worst antenna port 1, worst data mode 1Mbps

Tx, 2412MHz (above 1GHz)

1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkr2 4.824 GHz
Ref 97 dBpY #Atten 18 dB 29.58 dBpv Ref 97 dBpY #Atten 18 dB
#Peak 1 #Peak
Log Log
18 18
dB/ dB/
ol | o
67.0 67.0
dBpy | _ ; I S A _ 2 i N— I e i v i
LgAv LgAv
51 52 51 52

Start 1.800 GHz
#Res BH 108 kHz

Stop 5.000 GHz

#UBH 366 kHz Sweep 382.3 ms (1261 pts)

Start 5.000 GHz
#Res BH 108 kHz

#YBH 308 kHz

Stop 16,009 GHz
Sweep 477.9 ms (1261 pts)

#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker  Trace Type K Axig Amplitude

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 2.412 GHz 87.87 dBpl
2 (&) Freq 4.224 GHz 209.58 dBpl
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 18 dB Ret 97 dBp¥ #Atten 18 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
1] 1]
Sé-@U kg . " O iauaalii o ; Sé-@U it e i A TR o s e Moty
b w b
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz
# Agilent RL
Ret 97 dBp¥ #Atten 18 dB
#Peak
Log
16
dB/
1] N
B7.8 L mion ; g I P YU SR
dBpY
LgAv
51 52
Start 20,606 GHz Stop 25009 GHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No  10009516S-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11b , PN9, worst antenna port 1, worst data mode 1Mbps

Tx, 2437TMHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

# Agilent RL # Agilent RL
Ref 77 dBpV #fitten 19 dB Ref 87 dBpV #fitten 19 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
1] 1]
67.6 67.6
dBRY g dBpY P YR Y PR N
LoRy Al %qﬂﬂmwwqﬁmw‘yw Lofy
s \ | \ | s
Start 9.00 kHz * Stop 156.00 kHz Start 158 kHz Stop 36.000 MHz
#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
30MHz - 1GHz
# Agilent RL
Ref 97 dBpV #fitten 19 dB
#Peak
Log
18
dB/
1]
67.6
dBpY YW WPy " e oy
LgAw
51 52
Start 30.0 MHz Stop 1.600 & GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 92.72 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No  10009516S-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11b , PN9, worst antenna port 1, worst data mode 1Mbps

Tx, 2437MHz (above 1GHz)

#Res BH 100 kHz

#YBH 308 kHz

Sweep 477.9 ms (1261 pts)

#Res BH 100 kHz

1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkr2 4.874 GHz

Ref 97 dBpV #fitten 19 dB 28.37 dBpY Ref 97 dBpY #fitten 19 dB
#Peak T #Peak
Log Log
18 18
dB/ dB/
1] 1 — 1]
67.6 67.6
dBpY _ “‘ PR DRV - — ?m dBpY : _ ot T
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 19.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

1 (&) Freq 2.437 GHz 87.66 dBpl
2 (&) Freq 4.874 GHz 28.37 dBpl
10GHz - 15GHz 15GHz - 20GHz

= Agilent RL # Agilent RL
Ref 97 dBpV #fitten 19 dB Ref 97 dBpY #fitten 19 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
1] 1]
67.6 o . T Loy, . B7.6 | ittt | bty N . ] P
By wsere S By
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz

#UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker  Trace

Type K Axig

Amplitude

Marker  Trace

Type

K Axig Amplitude

20GHz - 25GHz

# Agilent

Ref 97 dBpV

#Atten 18 dB

RL

#Peak

Log
16

B/

1]

oI N Fesvwsan RS W

dBpY

LgAv

§1 52

Start 20,606 GHz
#Res BH 100 kHz

#YBH 308 kHz

Stop 25009 GHz
Sweep 477.9 ms (1261 pts)

Marker  Trace

Type K Axig

Amplitude

UL Japan

, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400

+81 463 50 6401
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Test Report No  10009516S-A

(Reference chart) Spurious emission (Conducted)
Tx, IEEE802.11b , PN9, worst antenna port 1, worst data mode 1Mbps

Tx, 2462MHz (below 1GHz)

9kHz - 150kHz 150kHz - 30MHz

# Agilent RL # Agilent RL
Ret 77 dBp¥ #Atten 18 dB Ret 87 dBp¥ #Atten 18 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
1] 1]
67.3 67.3
dBpY ™ dBRY Fmaoidaa i YR T Y bt
Loty [P AR A ettt ] | LR
s | | s
Start 9.00 kHz * Stop 156.00 kHz Start 158 kHz Stop 36.000 MHz
#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

30MHz - 1GHz

# Agilent RL
Ret 97 dBp¥ #Atten 18 dB
#Peak
Log
16
dB/
1]
67.3
dBpY [l PR ey n m pry
LgAw
51 52
Start 30.0 MHz Stop 1.600 & GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 92.72 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401 70 of 176



Test Report No

10009516S-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11b , PN9, worst antenna port 1, worst data mode 1Mbps

Tx, 2462MHz (above 1GHz)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkr2 4.924 GHz
Ret 97 dBp¥ #Atten 18 dB 27.88 dBpV Ret 97 dBp¥ #Atten 18 dB
#Peak T #Peak
Log Log
16 16
dB/ dB/
1] { . 1]
67.3 67.3
dBRY Lo o Il . : —2 e e : i o —
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 19.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 2.462 GHz 87.37 dBpl
2 (&) Freq 4.924 GHz 27.80 dBpl
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 18 dB Ret 97 dBp¥ #Atten 18 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
1] 1]
Sé.s\l . it L P g o, it SEISU s P A g SR o ki sortiues]
b s b
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz
# Agilent RL
Ret 97 dBp¥ #Atten 18 dB
#Peak
Log
16
dB/
1]
Sé.% AR KUV U SRNTI 1 ST I NP, ST P—
B
LgAv
51 52
Start 20,606 GHz Stop 25009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Test Report No

10009516S-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11g, PN9, worst antenna port 1, worst data mode 6Mbps

Tx, 2412MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

# Agilent RL = Agilent RL
Ref 87 dBpV #fitten 19 dB Ref 97 dBpY #fitten 19 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
ol ol
65.2 65.2
dBpY By
Laf LoRv s -
W—WMWW% N N . " SR T
51 52 f ”11"”'1" LN L o &

Start 9.80 kHz
#Res BH 208 Hz #UBH 628 Hz

" Stop 150.00 kHz
Sweep 2.279 5 (1261 pts)

Start 150 kHz
#Res BH 18 kHz

#YBH 30 kHz

Stop 36.009 MHz
Sweep 285.3 ms (1261 pts)

Marker  Trace Type K Axig

Amplitude

Marker  Trace

Type K Axig

Amplitude

30MHz - 1GHz

# Agilent

Ref 167 dBpl #ftten 18 dB

RL

#Peak

Log
16

B/

ol

69.2

dBpY

LaAv m ; prres

P

§1 52

Start 30.6 MHz
#Res BH 108 kHz #UBH 308 kHz

Stop 1.600 & GHz
Sweep 92.72 ms (1261 pts)

Marker  Trace Type K Axig

Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No

10009516S-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11g, PN9, worst antenna port 1, worst data mode 6Mbps

Tx, 2412MHz (above 1GHz)

1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.412 GHz
Ref 167 dBpV #Atten 18 dB 85.28 dBpV Ref 167 dBpY #Atten 18 dB
#Peak #Peak
Log " Log
16 16
dB/ dB/
1] 1]
65.2 H 65.2
Bl dBpl
Lafv |5 P ;i re - e L i LgAv e o - s - v
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 19.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 2.412 GHz 85.28 dBpl
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 167 dBpV #Atten 18 dB Ref 167 dBpY #Atten 18 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
1] 1]
65.2 65.2
dBpY dBpY
Lgf:v sl s . R i T T o Lgf:v Lumustibsitodinbigy | st | A i P —
51 52 51 52
Start 10,606 GHz Stop 15009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz
# Agilent RL
Ref 167 dBpV #Atten 18 dB
#Peak
Log
16
dB/
1]
65.2
fB;V T TN S T W T
gfv
51 52
Start 20,606 GHz Stop 25009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Test Report No  10009516S-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11g, PN9, worst antenna port 1, worst data mode 6Mbps

Tx, 2437TMHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

# Agilent RL # Agilent RL
Ref 87 dBpV #fitten 19 dB Ref 97 dBpY #fitten 19 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
ol ol
65.3 65.3
dBpY dBpY
Lofv Lafy o ot FRPIT PET ) " .
TRTTNE PV YN T BN TR TR NIN ) i i i v s
5152 L UL 1 Wwwu S T TR 4 2

Start 9.80 kHz

Stop 156.00 kHz Start 158 kHz

Stop 36000 MHz

#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
30MHz - 1GHz

# Agilent RL

Ref 167 dBpV #Atten 18 dB

#Peak

Log

16

dB/

1]

65.3

dBpY

Lo " " TP VYT g e X F :

51 52

Start 30.0 MHz Stop 1.600 & GHz

#Res BH 180 kHz #UBH 366 kHz Sweep 92.72 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No  10009516S-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11g, PN9, worst antenna port 1, worst data mode 6Mbps

Tx, 2437MHz (above 1GHz)

1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.437 GHz
Ref 167 dBpV #Atten 18 dB £5.39 dBpV Ref 167 dBpY #Atten 18 dB
#Peak #Peak
Log 1 Log
16 16
dB/ dB/
1] 1]
65.3 “ 65.3
dBpY ,_)J dBpY
LgAv ; - R = 7l Lyfv . sttt P N RSV .
51 52 51 52

Start 1.800 GHz
#Res BH 108 kHz

Stop 5.000 GHz

#UBH 366 kHz Sweep 382.3 ms (1261 pts)

Start 5.000 GHz
#Res BH 108 kHz

Stop 16000 GHz

#UBH 366 kHz Sweep 477.9 ms (1261 pts)

#Res BH 100 kHz

#UBH 366 kHz Sweep 477.9 ms (1261 pts)

#Res BH 100 kHz

Marker  Trace Type o Axis finplitude Marker  Trace Type o Axis finplitude
1 @ Freg 2.437 GHz 5.33 dBpl
10GHz - 15GHz 15GHz - 20GHz

= Agilent RL # Agilent RL
Ref 187 dBp¥ #fitten 19 dB Ref 187 dBp¥ #fitten 19 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
ol ol
65.3 65.3
dBpY dBpY
Lgf:v R - i " B Lg:v il B NI (T HUN) ey vooe AT N Al
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz

#UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker  Trace Type

K Axig Amplitude

Marker  Trace

Type K Axig Amplitude

20GHz - 25GHz

# Agilent

Ref 167 dBpl

RL

#Atten 18 dB

#Peak

Log
16

B/

ol

69.3

dBpY

LgAv

§1 52

Start 20,606 GHz
#Res BH 100 kHz

Stop 25000 GHz

#UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker  Trace Type

K Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No

10009516S-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11g, PN9, worst antenna port 1, worst data mode 6Mbps

Tx, 2462MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

Marker  Trace Type K Axig

Amplitude

# Agilent RL # Agilent RL
Ret 87 dBp¥ #Atten 18 dB Ret 97 dBp¥ #Atten 18 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
1] 1]
65.6 65.6
By dBpY
Lo Lofv o » " R
g .W:]:ﬂr“lx..xru i.l‘lvli‘ﬁ.“l ERSTIRNL NTRPTIWIEY ¥ WECRISEY ¥ W L - —
5152 T Tl e R L (T T 5152
Start 9.00 kHz Stop 156.00 kHz Start 158 kHz Stop 36.000 MHz
#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
30MHz - 1GHz
# Agilent RL
Ref 167 dBpV #Atten 18 dB
#Peak
Log
16
dB/
1]
65.6
dBpY
LgAv ~ Ternd )
51 52
Start 30.0 MHz Stop 1.600 & GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 92.72 ms (1261 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No  10009516S-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11g, PN9, worst antenna port 1, worst data mode 6Mbps

TX, 2462MHz (above 1GHz)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.462 GHz
Ref 167 dBpV #Atten 18 dB 85.79 dBpV Ref 167 dBpY #Atten 18 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
1] [ 1]
65.6 H 65.6
By dBpY
| B 1 N - 1| el S DU S S SRS S R
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 19.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 2.462 GHz 85.70 dBpl
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 167 dBpV #Atten 18 dB Ref 167 dBpY #Atten 18 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
1] 1]
65.6 65.6
Bl S o, - o . dBr bt b s i A I A i . o]
LgAw L s LgAw
51 52 51 52
Start 10,606 GHz Stop 15009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz
# Agilent RL
Ref 167 dBpV #Atten 18 dB
#Peak
Log
16
dB/
1]
65.6
dBpY - A .
Lafv T ¥ TR S - . SRR
51 52
Start 20,606 GHz Stop 25009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.
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Test Report No

10009516S-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11n(HT20), PN9, worst antenna port 1, worst data mode 0(MCS)

Tx, 2412MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

# Agilent RL # Agilent RL
Ret 77 dBp¥ #Atten 18 dB Ret 87 dBp¥ #Atten 18 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
1] 1]
64.4 64.4
dBpY bt e dBRY A A ~ TP AT )
Lofv Moo o S Ve UL WWWWW Lafv
s | s
Start 9.00 kHz * Stop 156.00 kHz Start 158 kHz Stop 36.000 MHz
#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
30MHz - 1GHz
# Agilent RL
Ret 97 dBp¥ #Atten 18 dB
#Peak
Log
16
dB/
1]
64.4
dBpY " i p 7
LgAw
51 52
Start 30.0 MHz Stop 1.600 & GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 92.72 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Test Report No  10009516S-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11n(HT20), PN9, worst antenna port 1, worst data mode 0(MCS)

Tx, 2412MHz (above 1GHz)

#Res BH 100 kHz #YBH 308 kHz

Sweep 477.9 ms (1261 pts)

#Res BH 100 kHz

1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.412 GHz

Ref 97 dBpV #fitten 19 dB 84.42 dBpY Ref 97 dBpY #fitten 19 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
1] | il
64.4 64.4 . o
I 7TV e  srpsoergrry ey .._...,‘\W‘J N — dBpl -, memw :
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 19.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

1 (&) Freq 2.412 GHz 84.42 dBpl
10GHz - 15GHz 15GHz - 20GHz

= Agilent RL # Agilent RL
Ref 97 dBpV #fitten 19 dB Ref 97 dBpY #fitten 19 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
1] il
548.4\1 ) N b iains) LT T V. 548.4\1 IR r— bl T ———— N

b ke b
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz

#UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker  Trace Type K Axig

Amplitude

Marker  Trace

Type

K Axig Amplitude

20GHz - 25GHz

# Agilent

Ref 97 dBpV #ftten 18 dB

RL

#Peak

Log
16

B/

ol

644 [ o Y PR

dBpY

LgAv

§1 52

Start 20,080 GHz

#Res BH 100 kHz #YBH 308 kHz

Stop 25009 GHz
Sweep 477.9 ms (1261 pts)

Marker  Trace Type K Axig

Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No  10009516S-A

(Reference chart) Spurious emission (Conducted)
Tx, IEEE802.11n(HT20), PN9, worst antenna port 1, worst data mode 0(MCS)

Tx, 2437TMHz (below 1GHz)

9kHz - 150kHz 150kHz - 30MHz
# Agilent RL # Agilent RL
Ret 77 dBp¥ #Atten 18 dB Ret 87 dBp¥ #Atten 18 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
1] 1]
62.1 62.1
dEwY . dBpl PP TS o PP NI Y B &
bl dagh ™ '8 Y W nm iy R e T m B il l
LgAv Wty ity %q"uw.w%‘nw“'w [,M'.. S ,,,,‘ﬂy"‘ o w"IN'IW ‘“W Lafv
s \ \ s
Start 9.00 kHz * Stop 156.00 kHz Start 158 kHz Stop 36.000 MHz
#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
30MHz - 1GHz
# Agilent RL
Ret 97 dBp¥ #Atten 18 dB
#Peak
Log
16
dB/
1]
62.1
dEpY — ; 5 ] " I =y
LgAw
51 52
Start 30.0 MHz Stop 1.600 & GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 92.72 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401 80 of 176



Test Report No

10009516S-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11n(HT20), PN9, worst antenna port 1, worst data mode 0(MCS)

Tx, 2437MHz (above 1GHz)

1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.437 GHz
Ref 97 dBpY #Atten 18 dB 82.11 dBpv Ref 97 dBpY #Atten 18 dB
#Peak #Peak
Log 5 Log
18 18
dB/ dB/
1] ‘ 1]
62.1 62.1
dBRY WM«*J L] o o~ dBRY " D et D — -
LgAv LgAv
51 52 51 52

Start 5.000 GHz
#Res BH 108 kHz

Start 1.800 GHz
#Res BH 108 kHz

Stop 5.000 GHz

#UBH 366 kHz Sweep 382.3 ms (1261 pts)

#YBH 308 kHz

Stop 16,009 GHz
Sweep 477.9 ms (1261 pts)

#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz

#YBH 308 kHz

Marker  Trace Type W Axis Fmplituds Marker  Trace Type W iz fmplituds
1 &3 Freg 2.437 BHz 22.11 dEul
10GHz - 15GHz 15GHz - 20GHz

= Agilent RL # Agilent RL
Ref 97 dBpY #Atten 18 dB Ref 97 dBpY #Atten 18 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
ul} ul}
62.1 o o b A T e o ey e "
dBpY dBpY
LgAv LaRv
51 52 51 52
Start 10,090 GHz Stop 15.808 GHz Start 15,000 GHz Stop 20.808 GHz

Sweep 477.9 ms (1261 pts)

Marker  Trace Type K Axig Amplitude Marker  Trace

Type K Axig

Amplitude

20GHz - 25GHz

# Agilent RL
Ref 97 dBpV
#Peak
Log
18
dB/

#Atten 18 dB

D
62.1
dBpY
LgAv

51 52
Start 20,606 GHz
#Res BH 100 kHz

Markar

Stop 25009 GHz
Sweep 477.9 ms (1261 pts)
Amplitude

#YBH 308 kHz
¥ Axig

Trace Type

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Test Report No

10009516S-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11n(HT20), PN9, worst antenna port 1, worst data mode 0(MCS)

Tx, 2462MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

# Agilent RL = Agilent RL

Ret 77 dBp¥ #Atten 18 dB Ret 87 dBp¥ #Atten 18 dB

#Peak #Peak

Log Log

16 16

dB/ dB/

1] 1]

62.9 62.9

el T T e T o R 1 —
bl . = vy

N A LA kR Rt bt s M RS

s1s2 | \ | \ \ st 2

Start 9.80 kHz

#Res BH 200 Hz #YBH 628 Hz

Start 150 kHz
#Res BH 18 kHz

" Stop 150.00 kHz
Sweep 2.279 5 (1261 pts)

#YBH 30 kHz

Stop 36000 MHz

Sweep 285.3 ms (1261 pts)

Marker  Trace Type K Axig

Amplitude Marker  Trace Type

K Axig Amplitude

30MHz - 1GHz

# Agilent

Ref 97 dBpV #ftten 18 dB

RL

#Peak

Log
16

B/

ol

62.9

dBpY . pryvowy

LgAw

§1 52

Start 30.6 MHz

#Res BH 100 kHz #YBH 308 kHz

Stop 1.600 & GHz
Sweep 92.72 ms (1261 pts)

Marker  Trace Type K Axig

Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
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Test Report No  10009516S-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11n(HT20), PN9, worst antenna port 1, worst data mode 0(MCS)

Tx, 2462MHz (above 1GHz)

1GHz - 5GHz 5GHz - 10GHz
# Agilent RL = Agilent RL
Mkrl 2.462 GHz
Ret 97 dBp¥ #Atten 18 dB 82.92 dBpV Ret 97 dBp¥ #Atten 18 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
0l I o
62.9 62.9
dBpl . YRV ey m— "'J o dBpY - TS LT TrRn bl ety .
LgAv Lafv
51 52 51 52

Start 1.800 GHz

#Res BH 100 kHz #YBH 308 kHz

Stop 5.000 GHz
Sweep 382.3 ms (1261 pts)

Start 5.000 GHz
#Res BH 108 kHz

Stop 16000 GHz

#UBH 366 kHz Sweep 477.9 ms (1261 pts)

#Res BH 100 kHz #YBH 308 kHz

Sweep 477.9 ms (1261 pts)

#Res BH 100 kHz

Marker  Trace Type W Axis Fmplitude Marker  Trace Type W iz fmplituds
1 @ Freg 2.452 GHz 82.92 dBul
10GHz - 15GHz 15GHz - 20GHz

= Agilent RL # Agilent RL
Ref 97 dBpY #Atten 18 dB Ref 97 dBpY #Atten 18 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
ul} ul}
62.9 | - e R I S Ry N i
dBpY e dBpY
LgAv LaRv
51 52 51 52
Start 10,090 GHz Stop 15.808 GHz Start 15,000 GHz Stop 20.808 GHz

#UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker  Trace Type K Axig

Amplitude

Marker  Trace

Type K Axig Amplitude

20GHz - 25GHz

# Agilent

Ref 97 dBpV #ftten 18 dB

RL

#Peak

Log
16

B/

ol

o NPT VS o A o -

dBpY

LgAv

§1 52

Start 20,080 GHz

#Res BH 100 kHz #YBH 308 kHz

Stop 25009 GHz
Sweep 477.9 ms (1261 pts)

Marker  Trace Type K Axig

Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No

10009516S-A

Spurious emission (Conducted)

Tx, IEEE802.11n (HT20), PN9, antenna port 1, worst data mode 8(MCS)

Tx, 2412MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

# Agilent RL # Agilent RL
Ref 87 dBpV #fitten 19 dB Ref 97 dBpY #fitten 19 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
ol ol
65.6 65.6
dBpY dBpY
LaAv LaRv o " . o o
Wil AL b e el .#uw TRV NPT U S UM e ok
51 52 TV Ty IW' b T L s L 51 52

Start 9.80 kHz
#Res BH 200 Hz

#UBH 526 Hz Sveep

Stop 150.09 kHz
2.279 5 (1281 pts)

Start 150 kHz
#Res BH 18 kHz

#YBH 30 kHz

Stop 36000 MHz

Sweep 285.3 ms (1261 pts)

Marker  Trace

Type K Axig Amplitude

Markar

Trace

Type

K Axig

Amplitude

30MHz - 1GHz

# Agilent

Ref 167 dBpl

RL

#Atten 18 dB

#Peak

Log
16

B/

ol

69.6

dBpY

LgAw

§1 52

Start 30.6 MHz
#Res BH 108 kHz

Stop 1.600 & GHz

#UBH 366 kHz Sweep 92.72 ms (1261 pts)

Marker  Trace

Type K Axig Amplitude

UL Japan

, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile :

1 +81 463 50 6400
+81 463 50 6401
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Test Report No

10009516S-A

Spurious emission (Conducted)

Tx, IEEE802.11n (HT20), PN9, antenna port 1, worst data mode 8(MCS)

TX, 2412MHz (above 1GHz)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.412 GHz
Ref 167 dBpV #Atten 18 dB 85.61 dBpV Ref 167 dBpY #Atten 18 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
1] 1]
65.6 65.6
By ] dBpY
LgAv ; Ty T . b " 1 Sy Lafv m ) MWW“”“"’”“" B e n ks
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 19.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 2.412 GHz 85.61 dBpl
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 167 dBpV #Atten 18 dB Ref 167 dBpY #Atten 18 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
1] 1]
65.6 65.6
By dBpY
e s pnifiprevey, Y - oot dobard " " "
LgAv i W r LgAv preseto = thbeetio =
51 52 51 52
Start 10,606 GHz Stop 15009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz
# Agilent RL
Ref 167 dBpV #Atten 18 dB
#Peak
Log
16
dB/
1]
65.6
ﬁB;U PRI ey s SO I T I T e
gfv
51 52
Start 20,606 GHz Stop 25009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No  10009516S-A

Spurious emission (Conducted)

Tx, IEEE802.11n (HT20), PN9, antenna port 1, worst data mode 8(MCS)

Tx, 2437TMHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

Start 30.6 MHz
#Res BH 108 kHz

Stop 1.600 & GHz
#UBH 366 kHz Sweep 92.72 ms (1261 pts)

Marker  Trace

Type K Axig Amplitude

# Agilent RL # Agilent RL
Ref 87 dBpV #fitten 19 dB Ref 97 dBpY #fitten 19 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
1] 1]
63.9 63.9
By By
LaAv | LaPv s TP " I Y N )
TLK| T T PPT Ve o ' TR e b
1 82 LA B wv”f‘i'ﬂ Al W’W‘““‘W 1 82
Start 9.00 kHz * Stop 156.00 kHz Start 158 kHz Stop 36.000 MHz
#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
30MHz - 1GHz
# Agilent RL
Ref 187 dBp¥ #fitten 19 dB
#Peak
Log
18
dB/
1]
63.9
dBpY
LgAw m
51 52

UL Japan, Inc.

Shonan E

MC Lab.
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Test Report No

10009516S-A

Spurious emission (Conducted)

Tx, IEEE802.11n (HT20), PN9, antenna port 1, worst data mode 8(MCS)

Tx, 2437MHz (above 1GHz)

1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.437 GHz
Ref 187 dBpl¥ #Atten 18 dB 83.92 dBpY Ref 187 dBp¥ #Atten 18 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
ul} ul}
63.9 ‘ 63.9
dBpY ,J dBpY
LgAw T— T . LgAw ok ! = = il Aot
51 52 51 52

Start 1.800 GHz
#Res BH 108 kHz

Stop 5.000 GHz

#UBH 366 kHz Sweep 382.3 ms (1261 pts)

Start 5.000 GHz
#Res BH 108 kHz

#YBH 308 kHz

Stop 16,009 GHz
Sweep 477.9 ms (1261 pts)

#Res BH 100 kHz

#UBH 366 kHz Sweep 477.9 ms (1261 pts)

#Res BH 100 kHz

#YBH 308 kHz

Marker  Trace Type W Axis Fmplitude Marker  Trace Type W iz fmplituds
1 @ Freg 2.437 GHz 83.92 dEul
10GHz - 15GHz 15GHz - 20GHz

= Agilent RL # Agilent RL
Ref 187 dBpl¥ #Atten 18 dB Ref 187 dBp¥ #Atten 18 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
ul} ul}
63.9 63.9
dBpY dBpY
Loy prostimssetus, o . .. T—— Srbim i Lofy bt A |y oot Ao 4 il e IR ™
51 52 51 52
Start 10,090 GHz Stop 15.808 GHz Start 15,000 GHz Stop 20.808 GHz

Sweep 477.9 ms (1261 pts)

Marker  Trace

Type K Axig Amplitude

Marker  Trace

Type K Axig

Amplitude

20GHz - 25GHz

# Agilent

Ref 167 dBpl

RL

#Atten 18 dB

#Peak

Log
16

B/

ol

63.9

dBpY

LgAv

§1 52

Start 20,606 GHz
#Res BH 100 kHz

Stop 25000 GHz

#UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker  Trace

Type K Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No  10009516S-A

Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), PN9, antenna port 1, worst data mode 8(MCS)

Tx, 2462MHz (below 1GHz)

9kHz - 150kHz 150kHz - 30MHz

# Agilent RL # Agilent RL
Ret 87 dBp¥ #Atten 18 dB Ret 97 dBp¥ #Atten 18 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
1] 1]
63.9 63.9
By By
LgAv LoPv o RS Y " ; FRTINS PO T T T

dhl ot A Lo adh g o b ! bkt

g 5 : i S T | o
Start 9.00 kHz * Stop 156.00 kHz Start 158 kHz Stop 36.000 MHz
#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

30MHz - 1GHz

# Agilent RL
Ref 167 dBpV #Atten 18 dB
#Peak
Log
16
dB/
1]
63.9
dBpY
LoRv [ . " pywey Yy T
51 52
Start 30.0 MHz Stop 1.600 & GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 92.72 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
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Test Report No  10009516S-A

Spurious emission (Conducted)

Tx, IEEE802.11n (HT20), PN9, antenna port 1, worst data mode 8(MCS)

Tx, 2462MHz (above 1GHz)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.462 GHz
Ref 167 dBpV #Atten 18 dB 83.97 dBpV Ref 167 dBpY #Atten 18 dB
#Peak #Peak
Log Log
16 3 16
dB/ dB/
1] ‘ 1]
63.9 H 63.9
By » dBpy
Lofv 5o P " . = Lo | B i s s =
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 19.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 2.462 GHz £3.97 dBpl
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 167 dBpV #Atten 18 dB Ref 167 dBpY #Atten 18 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
1] 1]
63.9 63.9
By - By
LgRv ok . b . . LoRu il T WP e g gl e it ]
51 52 51 52
Start 10,606 GHz Stop 15009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz
# Agilent RL
Ref 167 dBpV #Atten 18 dB
#Peak
Log
16
dB/
1]
63.9
Ll PRI s = oot o
LgAv
51 52
Start 20,606 GHz Stop 25009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No  10009516S-A

Spurious emission (Conducted)

Tx, IEEE802.11n (HT40), PN9, antenna port 1, worst data mode 8(MCS)

Tx, 2422MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

# Agilent RL # Agilent RL
Ret 77 dBp¥ #Atten 18 dB Ret 87 dBp¥ #Atten 18 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
1] 1]
61.1 61.1
dBpY — dBpY e T [ — - . .
LA w bt g s WA P ;meww Loy
s | | | | sz
Start 9.00 kHz Stop 156.00 kHz Start 158 kHz Stop 36.000 MHz
#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
30MHz - 1GHz
# Agilent RL
Ret 97 dBp¥ #Atten 18 dB
#Peak
Log
16
dB/
1]
61.1
dBpY n oy ; r o
LgAw
51 52
Start 30.0 MHz Stop 1.600 & GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 92.72 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
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1 +81 463 50 6400
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Test Report No  10009516S-A

Spurious emission (Conducted)
Tx, IEEE802.11n (HT40), PN9, antenna port 1, worst data mode 8(MCS)

Tx, 2422MHz (above 1GHz)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.422 GHz
Ref 97 dBpV #fitten 19 dB 81.19 dBpY Ref 97 dBpY #fitten 19 dB
#Peak #Peak
Log X Log
10 i 10
dB/ i dB/
[
I
1] J \ 1]
61.1 61.1 L .
dBRY Lo prew ’“'H“““-wmw ; o] dBRY o e E— - B
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 19.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 2.422 GHz 81.15 dBpl
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 97 dBpV #fitten 19 dB Ref 97 dBpY #fitten 19 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
1] 1]
Sé&u ot A " e o Sé&u il M W O T O L NN L Y " . sbetand
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz
# Agilent RL
Ref 97 dBpV #fitten 19 dB
#Peak
Log
18
dB/
1]
S%BJU PR Lo STORr o TR i Vihchipahrio M
B
LgAv
51 52
Start 20.069 GHz Stop 25.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude
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Test Report No  10009516S-A

Spurious emission (Conducted)

Tx, IEEE802.11n (HT40), PN9, antenna port 1, worst data mode 8(MCS)

Tx, 2437TMHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

# Agilent RL # Agilent RL
Ref 77 dBpY #Atten 18 dB Ref 87 dBpY #Atten 18 dB

#Peak #Peak

Log Log

18 18

dB/ dB/

ul} ul}

59.9 59.9

dBpY b e R dBRY ot TRE W) ) i TR R RN AT
Lafiv A L A Ak Wﬂwww«m Lafiv

1 82 | | | [ | st s

Start 9.80 kHz

Stop 156.00 kHz Start 158 kHz

Stop 36000 MHz

#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
30MHz - 1GHz

# Agilent RL

Ret 97 dBp¥ #Atten 18 dB

#Peak

Log

16

dB/

Dl

59.9

dBpY [ yrY wEr Pr——" o o P

LgAw

51 52

Start 30.0 MHz Stop 1.600 & GHz

#Res BH 180 kHz #UBH 366 kHz Sweep 92.72 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude
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Test Report No

10009516S-A

Spurious emission (Conducted)

Tx, IEEE802.11n (HT40), PN9, antenna port 1, worst data mode 8(MCS)

TX, 2437MHz (above 1GHz)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.437 GHz
Ret 97 dBp¥ #Atten 18 dB 79.91 dBpV Ret 97 dBp¥ #Atten 18 dB
#Peak #Peak
Log Log
14 8 14
dB/ dB/
Dl { \ Dl
59.9 59.9 ..
dBpY P R i ey J L ; dBpY i e i b .
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 19.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 2.437 GHz 79.91 dBpl
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 18 dB Ret 97 dBp¥ #Atten 18 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
Dl Dl
9.9 A bl - I N 9.9 P - )
] - . J i | E T ean T\ N oo
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz
# Agilent RL
Ret 97 dBp¥ #Atten 18 dB
#Peak
Log
16
dB/
Dl
3%9\; T . et
B
LgAv
51 52
Start 20,606 GHz Stop 25009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude
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Test Report No

10009516S-A

Spurious emission (Conducted)

Tx, IEEE802.11n (HT40), PN9, antenna port 1, worst data mode 8(MCS)

Tx, 2452MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

# Agilent RL # Agilent
Ref 77 dBpY #Atten 18 dB Ref 87 dBpY #Atten 18 dB
#Peak #Peak
Log Log
18 18
dB/ 4B/
ul} ul}
6l.2 6l.2
B B e e yowri =
Lot mev%m LTA MWL R "*LI‘F"ILWM ETARE R SR Lofv
1 82 | \ 1 82

Start 9.80 kHz
#Res BH 200 Hz

#YBH 628 Hz

Start 150 kHz
#Res BH 18 kHz

Stop 150.09 kHz
Sweep 2.279 5 (1261 pts)

#YBH 30 kHz

Stop 36000 MHz

Sweep 285.3 ms (1261 pts)

Marker  Trace

Type K Axig

Amplitude Marker  Trace

K Axig

30MHz - 1GHz

# Agilent

Ref 97 dBpV

#Atten 18 dB

RL

#Peak

Log
16

B/

ol

61.2

dBpY

YA TRy "y

LgAw

§1 52

Start 30.6 MHz
#Res BH 108 kHz

#YBH 308 kHz

Sweep 92.72 ms (1261 pts)

Stop 1.600 & GHz

Marker  Trace

Type K Axig

Amplitude

UL Japan
Shonan E

, Inc.
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Test Report No

10009516S-A

Spurious emission (Conducted)

Tx, IEEE802.11n (HT40), PN9, antenna port 1, worst data mode 8(MCS)

Tx, 2452MHz (above 1GHz)

1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.452 GHz
Ref 97 dBpY #Atten 18 dB 81.28 dBpY Ref 97 dBpY #Atten 18 dB
#Peak #Peak
Log 2 Log
18 18
dB/ dB/
1] I/ \. 1]
612 612 —
dBwY o e o dBw |4 stk o .
LgAv LgAv
51 52 51 52

Start 1.800 GHz
#Res BH 108 kHz

Stop 5.000 GHz

#UBH 366 kHz Sweep 382.3 ms (1261 pts)

Start 5.000 GHz
#Res BH 108 kHz

#YBH 308 kHz

Stop 16,009 GHz
Sweep 477.9 ms (1261 pts)

#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)

#Res BH 100 kHz

#YBH 308 kHz

Marker  Trace Type W fxis fmplituds Marker  Trace Type W iz fmplituds
1 @ Freg 2.452 GHz 1.28 dBul
10GHz - 15GHz 15GHz - 20GHz

= Agilent RL # Agilent RL
Ref 97 dBpY #Atten 18 dB Ref 97 dBpY #Atten 18 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
ul} ul}
61.2 o o 61.2 - N .
Bl L By " b o o] el T T e e Mok et ttithinine]
LgAv LaRv
51 52 51 52
Start 10,090 GHz Stop 15.808 GHz Start 15,000 GHz Stop 20.808 GHz

Sweep 477.9 ms (1261 pts)

Marker  Trace Type K Axig Amplitude

Marker  Trace

Type

K Axig

Amplitude

20GHz - 25GHz

# Agilent RL

Ref 97 dBpV #ftten 18 dB

#Peak

Log
16

B/

ol

B1.2 [ i g o, "

dBpY

LgAv

§1 52

Start 20,606 GHz
#Res BH 100 kHz

Stop 25000 GHz

#UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker  Trace Type K Axig Amplitude

UL Japan, Inc.
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Test Report No  10009516S-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11a, PN9, worst antenna port 1, worst data mode 9Mbps

Tx, 5745MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

i Agilent RL i Agilent RL
Ref 77 dBpl #Atten 10 dB Ref &7 dBpl #Atten 10 dB
#Peak #Peak
Log Log
1@ 1@
dB/ dB/
DI DI
%, %,
[ i ., [ w1 forb
Loy WM;{L.‘ e ! " " i o W o ,..'W};A '"Aw.h"'hl i ‘l'l Wy " o "’”’\‘J LoAy
51 52 51 52
Start 9.9 kHz " Stop 150.80 kHz Start 156 kHz Stop 30008 MHz
#Res BH 200 Hz #UBH 620 Hz Sweep 2.279 3 (1201 pts) #Res BW 10 kHz #UBH 38 kHz Sweep 285.3 ms (12081 pts)
Marker  Trace Type R Ruie Amplitude Marker  Trace Type R Ruie Amplitude
30MHz - 1GHz
i Agilent RL
Ref 47 dBpl #Atten 10 dB
#Pea
Log
1@
dB/
DI
62.7
dBpY -
LgAv
51 52
Start 30.8 MHz Stop 1000 © CHz
#Res B 100 kHz #UBH 300 kHz Sweep 92.72 ms (12081 pts)
Marker  Trace Type R Ruie Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
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Test Report No  10009516S-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11a, PN9, worst antenna port 1, worst data mode 9Mbps

Tx, 5745MHz (above 1GHZz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
A Agilent RL A Agilent RL
Mkrl 5.745 GHz
Ref 47 dBpl #Atten 10 dB Ref 47 dBpl #Atten 10 dB 82.74 dBpd
#Peak #Peak
Log Log
1@ 1@
4B/ 4B/
B2 By [
dBwy . . oo™ By bt e :
LgAv LgRv
51 52 51 52
Start 1.960 GHz Stop 5.600 GHz Start 5.000 GHz Ston 10609 GHz
#Res BW 106 kHz +VBH 300 kHz Sweep 382.3 ms (12081 pts) #Res BW 106 kHz +VBH 300 kHz Sweep 477.9 ms (12081 pts)
Marker  Trace Type X fixis fnplitude Marker  Trace Type X fxis Anplitude
1 @ Freq 5.745 GHz 82.74 B
10GHz - 15GHz 15GHz - 20GHz
A Agilent RL 4 Agilent RL
Ref 47 dBpl #Atten 10 dB Ref 47 dBpl #Atten 10 dB
#Peak #Peak
Log Log
1@ 1@
4B/ 4B/
B2 A
. s oy Mershbiyh Ay .
dEpy e i . dEpy M Hostasisd
LgAv LgRv
51 52 51 52
Start 10.608 GHz Ston 15.000 GHz Start 15.000 GHz Ston 20,609 GHz
#Res BW 106 kHz +VBH 300 kHz Sweep 477.9 ms (12081 pts) #Res BW 106 kHz +VBH 300 kHz Sweep 477.9 ms (12081 pts)
Marker  Trace Type X fixis fnplitude Marker  Trace Type X fixis fnplitude
20GHz - 25GHz 25GHz - 30GHz
A Agilent RL A Agilent RL
Ref 47 dBpl #Atten 10 dB Ref 47 dBpl #Atten 10 dB
#Peak #Peak
Log Log
1@ 1@
4B/ 4B/
87 fo B2 s
A N CRPRRIPY CoNM 3 i . .
By - dBpy :
LgAv LgRv
51 52 51 52
Start 20.600 GHz Ston 25.000 GHz Start 25.000 GHz Ston 30609 GHz
#Res BW 106 kHz +VBH 300 kHz Sweep 477.9 ms (12081 pts) #Res BW 106 kHz +VBH 300 kHz Sweep 477.9 ms (12081 pts)
Marker  Trace Type X fixis fnplitude Marker  Trace Type X fixis fnplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
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Test Report No

10009516S-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11a, PN9, worst antenna port 1, worst data mode 9Mbps

Tx, 5745MHz (above 1GHZz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

-2 Agilent

Ref 97 dBpV

RL

#Atten 10 dB

#Peak

Log
18

dB/

Dl

62.7 C

dBpY

LgAv

St s2

Start 30.800 GHz
#Res B 100 kHz

Stop 35.008 GHz
+VBH 300 kHz Sweep 477.9 ms (12081 pts)

Marker Trace

Type ¥ Ruig Amnplitude

-2 Agilent

Ref 97 dBpV

RL

#Atten 10 dB

#Peak

Log
18

dB/

Dl

62.7

dBpY

LgAv

St s2

Start 35.800 GHz
#Res B 100 kHz

Stop 40008 GHz
+VBH 300 kHz Sweep 477.9 ms (12081 pts)

Marker Trace

Type

K Axig Amnplitude

UL Japan, Inc.
Shonan EMC Lab.
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Test Report No

10009516S-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11a, PN9, worst antenna port 1, worst data mode 9Mbps

Tx, 5785MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

i Agilent RL i Agilent RL
Ref 77 dBpl #Atten 10 dB Ref &7 dBpl #Atten 10 dB
#Peak #Peak
Log Log
1@ 1@
dB/ dB/
DI DI
2, 2,

0 0 po

s Pt W Ll (g bt s

LgAv u'u TLEL P “;v|l:1wl er ]",-' el el .,“".-'ym"m“' i WHV‘L"‘ LgRv h
51 52 51 52
Start 9.9 kHz " Stop 150.80 kHz Start 156 kHz Stop 30008 MHz
#Res BH 200 Hz #UBH 620 Hz Sweep 2.279 3 (1201 pts) #Res BW 10 kHz #UBH 38 kHz Sweep 285.3 ms (12081 pts)

Marker  Trace Type R Ruie Amplitude Marker  Trace Type R Ruie Amplitude

30MHz - 1GHz

i Agilent RL
Ref 47 dBpl #Atten 10 dB
#Pea
Log
1@
dB/
DI
638
dBpY oy v
LgAv
51 52
Start 30.8 MHz Stop 1000 © CHz
#Res B 100 kHz #UBH 300 kHz Sweep 92.72 ms (12081 pts)

Marker  Trace Type R Ruie Amplitude

UL Japan, Inc.
Shonan EMC Lab.
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Test Report No  10009516S-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11a, PN9, worst antenna port 1, worst data mode 9Mbps

Tx, 5785MHz (above 1GHZz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
A Agilent RL A Agilent RL
Mkrl 3.857 GHz Mkrl 5.785 GHz
Ref 47 dBpl #Atten 10 dB 30.60 dBpY Ref 47 dBpl #Atten 10 dB 83.85 dBpl
#Peak #Peak
Log Log
1@ 1@
4B/ 4B/
85 3 Bs 1
dBb o Jor ] By AR e S "
LgAv LgRv
51 52 51 52
Start 1.960 GHz Stop 5.600 GHz Start 5.000 GHz Ston 10609 GHz
#Res BW 106 kHz +VBH 300 kHz Sweep 382.3 ms (12081 pts) #Res BW 106 kHz +VBH 300 kHz Sweep 477.9 ms (12081 pts)
Marker  Trace Type X fixis Anplitude Marker  Trace Type X fixis finplitude
1 @ Freq 3,857 GHz 30.60 dBuU 1 @ Freq 5.785 GHz 83.85 Bl
10GHz - 15GHz 15GHz - 20GHz
-2 Agilent RL 4 Agilent RL
Ref 47 dBpl #Atten 10 dB Ref 47 dBpl #Atten 10 dB
#Peak #Peak
Log Log
1@ 1@
4B/ 4B/
o5 TR
Sy b . ’ dBul st oot oo -
LgAv LgRv
51 52 51 52
Start 10.608 GHz Ston 15.000 GHz Start 15.000 GHz Ston 20,609 GHz
#Res BW 106 kHz +VBH 300 kHz Sweep 477.9 ms (12081 pts) #Res BW 106 kHz +VBH 300 kHz Sweep 477.9 ms (12081 pts)
Marker  Trace Type X fixis fnplitude Marker  Trace Type X fixis fnplitude
20GHz - 25GHz 25GHz - 30GHz
A Agilent RL A Agilent RL
Ref 47 dBpl #Atten 10 dB Ref 47 dBpl #Atten 10 dB
#Peak #Peak
Log Log
1@ 1@
4B/ 4B/
DI DI
g?é.fiu Lottt _gipatcnitids oot N T T Ep— E?B"g\) o Y L bt s
W W
LgAv LgRv
51 52 51 52
Start 20.600 GHz Ston 25.000 GHz Start 25.000 GHz Ston 30609 GHz
#Res BW 106 kHz +VBH 300 kHz Sweep 477.9 ms (12081 pts) #Res BW 106 kHz +VBH 300 kHz Sweep 477.9 ms (12081 pts)
Marker  Trace Type X fixis fnplitude Marker  Trace Type X fixis fnplitude
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